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Notes for using this parts book

This book was prepared based on information available in December 1996.
Parts are subject to changesin design without prior notice.

Parts supplied as complete assembiies are circled by a dotted line Lol

If the symbol ¥ is found in the “Parts No.” column, refer to the Gauge parts list
on page 51~55.
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Hinweise zur Verwendung dieser Teileliste

. Dieses Buch basiert auf den Informationen vom Dezember 1996.

. Modellanderungen sind vorbehalten.

. Die Teile, die als kompletter Satz geliefert werden, sind mit einer’___ 1
gestrichelten Linie umrandet.

. Dieses Zeichen ¥ in der Spalte “Parts No. (Teil-nummer)” verweist auf die
Lehrenliste 51~55.
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Notes sur |I‘utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d’aprés les renseignements valables au mois de Décembre
1996.

. Les piéces peuvent étre sujettes a des modifications sans préavis.

. Les pieces fournies en tant qu’assemblages complets sont encadrées avec un trait
pointillé E::J .

. Si le symbole 3 se trouve dans la colonne “Parts No. (No de piéce)” veuillez la
vous référer a la liste des Piéces decartment page 51~55,
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Notas para usar este Manual de Piezas

. Este libro ha sido compilado basandose en los datos de que se disponia en diciembre
1996.

. Las piezas quedan sujetas a cambios de disefio sin aviso previo.

. Las piezas suministradas como conjuntos completos se enmarcan con una linea
punteada L:::] .

. De haber un simbolo 3 junto al "Parts No. (Numero de Pieza)”, habra que mirar la

lista de piezas de calibradores de la pagina 51~55.
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A. 7 L — LB3fR / Machine body / Maschinengehiuse / Corps de la machine
/Cuerpo de la maquina
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A. 7 L — L& /Machine body / Maschinengeh&use / Corps de la machine

/Cuerpo de la méaquina

REF.NO. CODE Q'TY ErAA NAME OF PARTS RMF
2 539605001 1|2 R — TOP COVER
3 502606000 =RV R=Rr s o e i OIL GAUGE WINDOW
4 062401012 B~ amax1o SCREW, PAN M4X10
5 539606020 LB EAVE 2% PACKING
7 523337009 1{d4L+=185 RUBBER CAP, 18.5
8 $39607001 1wz hii— FRAME SIDE COVER
9 062400812 B{+~24x8 SCREW, PAN M4X8
10 520345009 1{idat14 RUBBER CAP, 14
11 539608021 1A RDIN=- FACE PLATE COVER
12 060400612 1|28 > FMaxs SCREW, BIND M4Xé6
13 520310001 ti#70%0%7h/-B COVER FOR FEED MECHANISM, B
14 539771020 1 B EAVE 2~ PACKING
15 060400812 61/31 > FMAX8E SCREW, BIND M4X8
21 $39610021 IRE R B & FASS FEED BAR COVER
22 060400812 o/ 2 Fmaxs SCREW, BIND M4X8
23 $39564021 HyFHi- INSIDE COVER
24 $39563020 L L b FACFIAE 3P INSIDE COVER PACKING
25 523616101 Bl A xTaxio SCREW, M4X10
26 061400812 1{4 7 2M4X8 SCREW, FLAT M4X8
27 539611001 1|=TH/—LY 2 FRONT COVER ASSY, L
27-1 539612001 1=z H7-L FRONT COVER, L
27-2 539613001 1|z hi—b ¥y FRONT COVER HINGE SHAFT
27-3 520319001 l=zhn—bry FRONT COVER HINGE
27-4 012400432 2|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
27-5 520320101 fl=xH/ =R bWt FRONT COVER STOPPER
27-6 520321001 1l = FACTAE FRONT COVER SPRING
27-7 060400612 1{/81 2 FMaxXe SCREW, BIND M4X6
27-8 520327101 1= H/ii—r A1 % STOPPER PLATE, FRONT COVER
279 060400612 11451 > KMaXe SCREW, BIND M4X6
28 060401412 381 > Fvax14 SCREW, BIND M4X14
29-1 538305001 1|=TH/it=5 FRONT COVER, S
30 523418002 2| A5 SCREW, M4X5
31 012400832 1|7+ E34X8 SET SCREW, SOCKET (FT) M4X8
32 012400432 1|7+ EeSaxa SET SCREW, SOCKET (FT) M4X4
33 520324101 Ik FAT Wt o d FRONT COVER GUIDE, L
234 060400612 20751 > KFM4AX6 SCREW, BIND M4X6
35 520325001 IS FATE S E FAE PLATE SPRING
36 060400612 11781 > FMax6 SCREW, BIND M4X6
37 $39562001 1727 L -+ CLOTH PLATE
38 539623001 1702 FL— b HI LY CLOTH PLATE SHAFT
39 141183000 1|27 —+¥=F} CLOTH PLATE SHEET
40 100032003 145 %7437 SCREW, FLAT SM4.37
41 100315002 1|+ 3s8% SPRING, WAVE
42 539624021 1Y raZ7— SET SCREW COLLAR
43 012060632 2|7H+ES6x6 SET SCREW, SOCKET (FT} M6X6
44 S38301020 1|#o0zx7L—FoH CLOTH PLATE, LOWER
46 060400612 41 2 FMAXE SCREW, BIND M4X6
48 520412000 2(daw37 RUBBER CAP, 3.7
49 539625051 1178 AFL—brATRINR SPRING, PLATE
50 060400612 21751 > FMAXB SCREW, BIND M4X6
51 156482000 1€ CAP, 4
52 062401212 1|F~oax12 SCREW, PAN M4X12
53 021400212 12v39v r4 NUT, 204
54 047602042 127U T ESBX20 PIN, SPRING ROLL 6X10
55 S20412000 tfdAatr3.7 RUBBER CAP, 3.7
58 539626021 1f2aZ27 L — RS TFrF1 CLOTH GUIDE
59 060400612 {451 > FM4AXE SCREW, BIND M4X6
185-N31-052




A. 7 L — L% /Machine body / Maschinengehiuse / Corps de la machine
/Cuerpo de la maquina
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A. 7 L — L&/ Machine body / Maschinengehé&use / Corps de la machine

/Cuerpo de la maquina

REF.NO. CODE Q1Y X NAME OF PARTS RIV)

61 520338200 b ar ks OILPAN

62 520339000 1y & 2 PACKING

63 523350001 LA E S G = Ry MACHINE BODY LEG

64 017501212 4 KA +5%12 BOLT, M5X12

65 523351001 4| Hx WASHER

66 500075000 1\»Prdi—F EYE GUARD

67 060350812 2|8 2 F35X8 SCREW, BIND M3.5X8

68 025350332 2lEZHFHEH 135 WASHER, PLAIN L 3.5

69 520340001 HFPAH-—FHYT 14 EYE GUARD SUPPORT PLATE

70 520342001 L RE P SHOULDER SCREW, M4

71 146598001 TrxyHx WASHER, SPRING

72 025050132 1|eZ3¥H 2375 WASHER, PLAINS 5

74 140325001 1| Aa+103 RUBBER CAP, 10.3

75 520345009 1|d4at14 RUBBER CAP, 14

76 523337009 1T 4€-185 RUBBER CAP, 18.5

77 081003070 1oV ¥pa O RING, P9

78 523357001 122 x50 SCREW, M10

79 520346000 INAVE - ik 2 NEEDLE BAR OIL RESERVOIR

80 062401612 1{F~amax1e SCREW, PAN M4X16

81 520878000 1|3 4t>53 RUBBER CAP, 5.3
<5kRHE> <FOR “5 THREADS"” >

92 539785001 L R P -V A THREADING DIAGRAM LABEL, D
<AEXE> <FOR "4 THREADS” >

92 539786001 1A kb YRATTAIE THREADING DIAGRAM LABEL, E
<6FRHA> <FOR "6 THREADS" >

92 539787001 L R A - RVl THREADING DIAGRAM LABEL, F
<ZERHXHA> < FOR DOUBLE CHAIN STITCH >

93 525184001 TpLr b bt x4 3L THREADING DIAGRAM LABEL, DL
<SNAFrFR> <FORBINDING >

29-2 542050001 =T HiIN-5 FRONT COVER, S

185-N31-052



B . EEE)EHRS{R / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/ Mecanismo del ciglenal
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B . BRENBHRETR / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/ Mecanismao del cigiliefal

REF.NC. CODE QTY ErAs NAME OF PARTS RV

2 012060632 NP+ e56x6 SET SCREW, SOCKET (FT) Mb6X6

3 539629021 TRFULF74 BEARIG CAP

4 081031870 1o %s315 O RINGS31.5

5 062400812 2|F~22ax8 SCREW, PAN M4X8

6 061400812 1% 5 amaxs SCREW, FLAT M4X8

7 (072600000 1|5 % 56000 BALL BEARING, 6000

10 539630000 1Moo izl CRANK SHAFT BUSH

14 048400242 1| hxZ7+3CA0 RETAINING RING, C40

15 076203000 1|2 759546203 BALL BEARING, 6203

16 527868001 1|& =% r6203v BALL BEARING, 6203V

17 520361001 WA SPRING, WAVE

18 520362101 HoEsdor1%l) CRANK SHAFT OIL REJECTOR

20 539631000 L SV PR o BEARING PRESSER

21 520353000 1oy w4 O RING

22 062401012 3|F~N=Max10 SCREW, PAN M4X10

24-1 539775001 1|7 ~u PULLEY

25 012060632 1|7+ EF6xX8 SET SCREW, SOCKET (FT} M6X6

27 028060242 Tl xHH 226 WASHER, SPRING 2-6

28 018062532 TP F kI b 6x25 BOLT, SOCKET M6&X25
<LLoO+THA> <FORSYNCHRONIZER >

24-2 $39565001 117—u PULLEY
<Az H—FR> <FOR STANDARD >
<62~72,75~78, 81~84, 89, 30 (-2~-5)>

1-1 539761001 T Fr sy 3 CRANK SHAFT, 55 ASSY
</ UTRE> < FOR HIGH-LIFT >
«53-7,65-67,66-6-7,71-6,77-6,83-5,84-6,95-5 >

1-2 539762001 Moz K asue & CRANK SHAFT, SH ASSY
<ENATUTHRA> < FOR EXTRA HIGH-LIFT >
<85,86,92,93>

1-2 $39763001 1197 Ky U osEd & CRANK SHAFT, SE ASSY

185-N31-103




/Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

C . $1%R84% / Needle bar mechanism / Nadelstangenvorrichtung

185-N31-118




C . $14ERS{R / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre & aiguille / Mecanismo de |a barra de aguja

REF.NO. CODE QTY B st o NAME OF PARTS rRMY|
2 $39644021 AV PEEE- PN NEEDLE SHAFT BUSH, L
3 $39645021 AV P EEE PN NEEDLE SHAFTBUSH, R
4 539646021 1o NEEDLE SHAFT
5 $39647000 118 WASHER
() 146293001 1|+ #7E10 RETAINING RING, E10
7 539566001 RIAVE: O Bk - NEEDLE BAR CLAMP ASSY
7-1 §23342001 2175 Haxs SET SCREW, SOCKET (CN) M4X5
7-2 017061612 1]+ F6X16 BOLT, M&X16
7-3 118735002 A x WASHER
7-4 062350812 1|+ ~a3.5x8 SCREW, PAN M3.5X8
7-5 520391001 1|A~—% SPACER
7-6 520392000 2|7z b FELT
7-7 155162001 1|z~=4 SPACER
8 $39574001 (A 37) NEEDLE BAR
9 339648021 H{AUES LD NEEDLE BARBUSH, D
10 $39571021 o) FEr Xzl NEEDLE BARBUSH, U
1" 104450101 1|dat8 RUBBER CAP, 8
12 P4 T FA23 NEEDLE CLAMP ASSY
12-1 146427001 2{FPF FARXTII8YFE SET SCREW, SOCKET (CP) 5M3.18
13 P4 2322 DCX27 NEEDLE DCX27

<55> <95>

13 151474016 3|2 v nUDexz? NEEDLE DCX27, #16
15 $39649021 INEAVE S ai i | NEEDLE PLATE SUPPORT BRACKET
16 018062532 217 F kI F6X25 BOLT, SOCKET M&X25
17 539650051 (R FARVIE - - e i - NEEDLE PLATE SUPPORT, F
18 539652021 IIAVEE-E & &3 NEEDLE PLATE SUPPORT, B
20 062401012 4|+ ~amaxio SCREW, PAN M4X10
21 520415101 1|1 Fanosr MOVABLE NEEDLE GUARD
22 520416101 174 F3.5X10 BOLT, M3.5X10
23 520418001 1| —s8=sv L F NEEDLE GUARD (F)
24 523456101 2|F~325%6 SCREW, PAN M2.5X6
25 $38306051 L= Rl ANV R, o CHAINSTITCH NEEDLE GUARD, F
26 062350612 1|+~ 2M3.5%6 SCREW, PAN M3.5X6
27 538307001 1|=ZasHhen)his CHAINSTITCH NEEDLE GUARD, B
28 062300812 2|+ ~23xs SCREW, PAN M3X8
29 S39654051 1| U575y b NEEDLE GUARD BRACKET
30 062401012 1+ ~aMmax10 SCREW, PAN M4X10
32 P4 IAVE S NEEDLE PLATE
33 100032003 2|y x¥a37 SCREW, FLAT SM4.37

185-N31-118



/Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

C . &R / Needle bar mechanism / Nadelstangenvorrichtung
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C . §T#ER1% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE QTY = NAME OF PARTS RV}
"2eLg—FR" FOR "STANDARD"
<> <RED>
34 539633011 1|hUeS-2av Ko is NEEDLE DRIVING CRANK ROD ASSY
<E> <BLUE>>
34 $39633012 1nue2>200 Ky 3s NEEDLE DRIVING CRANK ROD ASSY w
3441 018401622 2{7H+HI b ax16 BOLT, SOCKET M4X16
34-2 $23342001 1|7+ r#HUaxs SET SCREW, SOCKET (CN} M4X5
34-3-1 017061612 1§41 b 6X16 BOLT, M&6X16
34-3-2 118735002 T#Hx WASHER
"NnAUT A" FOR "HIGH-LFT" ] )
<> <RED>
35 539638011 AU S2O0VF7EH NEEDLE DRIVING CRANK ROD ASSY
<E> <BLUE>
35 539638012 TNV Z-20V K7 EH NEEDLE DRIVING CRANK ROD ASSY pA
35-1 018401622 2|7 F Ak ax1s BOLT, SOCKET M4Xi6
35-2 523342001 1FF+rHUaxs5 SET SCREW, SOCKET (CN) M4X5
35-3-1 017061612 1| +6X16 BOLT, M6X16
35-3-2 118735002 RS WASHER
"BASUIRA” FOR “EXTRA HIGH-LIFT*
<> <RED>
36 539641011 123909 F7 3E NEEDLE DRIVING CRANK ROD ASSY
<E> <BLUE>
36 539641012 IRV R-A-ra = bl -] NEEDLE DRIVING CRANK ROD AS5Y
36-1 018401622 2|7 kaxie BOLT, SOCKET M4X16
36-2 $23342001 1|7+ FFHUaxs SET SCREW, SOCKET (CN) M4X5
36-3-1 017061612 1[# ) 6x16 BOLT, M&6X16
36-3-2 118735002 HEEES WASHER

BRI Oy FE. AR Re-Fenif) olst TRRENGZ LTV ET.
TRVYOBIIHBFREOL. BHRI-FEEELTTE L,

% The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

¢¢ Die Kurbelwelle und die Stange miissen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer mufl daher die Farbe kontralliert werden.

¥¢ Le vilebrequin et la bielle doivent étre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).
Veiller & bien vérifier la couleur avant d'indiguer le code numéroté de piéce.

¥v Elcigliefal y la varilla se deben seleccionar e instalar con las piezas det mismo color {dos tipos; rojas y azules).
Antes de especificar el codigo de pieza se debe verificar el color.

-10-
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D.# IRk /Presser foot mechanism/StoffdrickerfuBB / Mécanisme de pied presseur
/Mecanismo de la prensa tela
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D . ## A%/ Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE [q7Ty X o NAME OF PARTS RM|
i 539658001 1A I FIoE V2T PRESSER ADJUST SCREW
2 539575001 RESE %318 PRESSER BAR ASSY
2-1 539577000 AT o vi3 CLUSHION
2-2 047301642 TIZZ U T Aws PIN, SPRING ROLL AW3
3 105161004 1| H % WASHER
4 520476001 1|48zt PRESSER SPRING
5 $38308021 1MoatrHrnF MAIN PRESSER ARM
6 $39659021 145 PH PRESSER BAR LIFTER
7 539660001 1\ AT FFHNRE PRESSER BAR LIFTER SPRING
8 539661001 115> 5a SHOULDER SCREW, M4
9 539662001 124 TyFR by MAIN PRESSER ARM STOPPER
10 060400612 11481 > FMaxs SCREW, BIND M4X6
11 539663021 1|ABITFL7PH LN -—- PRESSER FOOT LIFTER LEVER
12 539664001 HAHTPLPHLR—5— COLLAR
13 018062532 1|7 ++Jb bexX2s BOLT, SOCKET M6X25
14 025060332 1esHH2416 WASHER, PLAINL 6
15 539665001 HER it VA SPRING
16 047503242 AT UL T aws PIN, SPRING ROLL AWS
17 $39770001 BEZESL! SCREW, M4
18 021400212 2o+ ra NUT, 2 M4
19 520485001 IRER vl VI PRESSER BAR LIFTER LINK
20 539666001 14T 74 L5 PRESSER BAR LIFTER LEVER
21 539667021 1FoxITFroFsy s PRESSER BAR LIFTER ARM ASSY
21-1 047401442 1|ZAF U -5 EAWS PIN, SPRING ROLL AW4
22 018061632 1| 7+3En F6x16 BOLT, M&6X16
23 $39669001 BNkl PPAT A SPRING
24 S39670000 TFHIHForian PRESSER ARM SHAFT BUSH
25 012060632 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
26 539671021 MNAHITHFS e PRESSER ARM SHAFT
27 048090342 2| FXT7E9 RETAINING RING, E9
28 530562000 1|1H#FH 2 WASHER
29 $39672001 1|4 I FE> PRESSER ARM PIN
30 012400432 1|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
34 537070121 1174 H-H—-Fv FINGER GUARD, V
35 060300412 11431 2 KM3X4 SCREW, BIND M3X4
38 S20770101 Tz HTUNR TWIST SPRING
39 060300612 1|/731 > F M3X6 SCREW, BIND M3X6
< T LB > <FOR HEAVY MATERIALS >
38-2 520115001 RE RSP PRS- 4 TWIST SPRING
<FZLKE > <FOR HEAVY MATERIALS, VERTICAL >
38-3 S20117001 BN S A FAE TWIST SPRING
</ \E]¥) B} > <FOR SMALLTYPE>
384 530889001 R B2 FAS & TWIST SPRING
<F-7HA> <FOR TAPING >
44 523364000 {1 7—FF>+1 TAPE GUIDE
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D . BT B / Presser foot mechanism/Stoffdrickerfu3/ Mécanisme de pied presseur

{ Mecanismo de |a prensa tela
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D . ¥ T RMF / Presser foot mechanism /StoffdrickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

-14-

REF.NO. CODE QTY [ g NAME OF PARTS RM

<63,64>

50-1 519313201 HE =) PRESSER FOOT ASSY

50-1-1 $19311101 1|4 THHT R PRESSER FOOT SUPPORT SCREW

50-1-2 530971001 1|#4#%xF PRESSER FOOT, F

50-1-3 105288001 1|22 %%238 SCREW, SM2.38

50-1-4 S19307001 {{#3 Iy PRESSER FOOT, B SUPPORT SCREW

50-1-5 $19308001 1232+ b 318-44 NUT, 25M3.18-44

50-1-6 519309001 HES #3:ESAIFAE TWIST SPRING

50-1-7 062670712 1|+~7357-40%7 SCREW, PAN SM3.57-40X7
< 65,66>

50-2 519317101 14T # = PRESSER FOOT ASSY

50-2-1 519311101 Ty PRESSER FOOT SUPPORT SCREW

50-2-2 519312001 e PRESSER FOOT, F

50-2-3 105288001 11232238 SCREW, 5M2.38

50-2-4 $19307001 RER S - ) PRESSER FOOT, B SUPPORT SCREW

50-2-5 $19308001 1|2 24+ +318-44 NUT, 25M3.18-44

50-2-6 $19309001 NER - E RN TWIST SPRING

50-2-7 062670712 1|+ ~2357-90X7 SCREW, PAN SM3.57-40X7
<69,70>

50-3 519321101 1|#4zT4z PRESSER FOOT ASSY

50-3-1 519311101 1A HHITx PRESSER FOOT SUPPORT SCREW

50-3-2 $19325001 ERE: PRESSER FOOT, F

50-3-3 501295001 1] A2 372.38%35 SCREW, SM2.38X3.5

50-3-4 $19307001 I ER S e ) PRESSER FOOT, B SUPPORT SCREW

50-3-5 519308001 123+ +318-44 NUT, 2 5M3.18-44

50-3-6 $19309001 NER- - RTFIE- TWIST SPRING

50-3-7 062670712 1|7~ 2357-40X7 SCREW, PAN SM3.57-40X7
<71,72>

50-4 51932610t 1|#H 732 PRESSER FOOT ASSY

50-4-1 $1931110% R & e - S PRESSER FOQOT SUPPORT SCREW

50-4-2 519325001 1\ +HxF PRESSER FOOT, F

50-4-3 501295001 1% 4 % 3/2.38%3.5 SCREW, SM2.38X3.5

50-4-4 519307001 1A Iy YT R PRESSER FOOT, B SUPPORT SCREW

50-4-5 519308001 1|23 3+ ~318-44 NUT, 2 SM3.18-44

50-4-6 519309001 BER 1 E SV FAE TWIST SPRING

50-4-7 062670712 1|+ ~3357-30X7 SCREW, PAN SM3.57-40X7
<92,93>

50-5 519334001 1|#3T 73 PRESSER FOOT ASSY

50-5-1 $19311101 RIE B e ) PRESSER FOOT SUPPORT SCREW

50-5-2 519340001 RER = PRESSER FOOT, F

50-5-3 106640001 12 A %V3.18 SCREW, 5M3.18

50-5-4 062670712 1{F~a357-40X7 SCREW, PAN SM3.57-40X7

185-N31-201



D . ##TE{® / Presser foot mechanism /StoffdrlickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela
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D . T BA{® / Presser foot mechanism/ Stoffdriickerfu3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

-16-

REF.NO. CODE Q'Y B A NAME OF PARTS RM

<61,62>

50-6 519304101 HE S 2T PRESSER FOOT ASSY

50-6-1 S19311101 ERE R g o ) PRESSER FOOT SUPPORT SCREW

50-6-2 519312001 1|#%xF PRESSER FOOT, F

50-6-3 105288001 1|2 x37238 SCREW, SM2.38

50-6-4 519307001 1|AH T2 PRESSER FOOT, B SUPPORT SCREW

50-6-5 519308001 1|23+ Y b318-44 NUT, 25M3.18-44

50-6-6 519309001 ERES - E AN TWIST SPRING

50-6-7 062670712 1|+ ~2357-40%7 SCREW, PAN SM3.57-40X7

50-6-8 025630232 Nes¥HxFa1238 WASHER, PLAIN M 2.38
<81,82>

50-7 $19330201 1|#H#T# 2 PRESSER FOOT ASSY

50-7-1 $19311101 I s e = S PRESSER FOOT SUPPORT SCREW

50-7-2 S$30971001 1|44 IF PRESSER FOOT, F

50-7-3 111140002 11423238 SCREW, SM2.38

50-7-4 519307001 1+ IpyHray PRESSER FOOT, B SUPPORT SCREW

50-7-5 519308001 Hzoa+y +318-45 NUT, 2 SM3.18-44

50-7-6 519309001 BE R et E SR AT TWIST SPRING

50-7-7 062670712 1|+ ~2357-40%7 SCREW, PAN SM3.57-40X7
<83,84>

50-8 520882201 1| #4T7% PRESSER FOOT ASSY

50-8-1 $19311101 HEE e e i PRESSER FOOT SUPPORT SCREW

50-8-2 $30971001 HER ESS PRESSER FOOT, F

50-8-3 111140002 1|24 x%238 SCREW, 5M2.38

50-8-4 519307001 1| IsHIny PRESSER FOOT, B SUPPORT SCREW

50-8-5 $19308001 1z 3+ 131844 NUT, 25M3.18-44

50-8-6 519309001 NER Ed:E P ANAE] TWIST SPRING

50-8-7 062670712 1|+~ 10357-40%7 SCREW, PAN SM3.57-40X7
<67,68>

50-2 525548101 B =t PRESSER FOOT ASSY

50-9-1 519311101 T[AHITHHIT R PRESSER FOOT SUPPORT SCREW

50-9-2 519325001 IER =S PRESSER FOOT, F

50-9-3 501295001 1] 4 % &2.38X35 SCREW, SM2.38X3.5

50-9-4 519307001 1|4 IBHHIT xS PRESSER FOOT, B SUPPORT SCREW

50-9-5 519308001 1|22+ p318-84 NUT, 2 5M3.18-44

50-9-6 519309001 1A H IR UMSNE TWIST SPRING

50-9-7 062670712 1|7+ ~3357-40X7 SCREW, PAN SM3.57-40X7
<75,76>

50-10 $25550001 1aHzo3 PRESSER FOOT ASSY

50-10-1 519311101 1Az HHIRy PRESSER FOOT SUPPORT SCREW

50-1Q-2 $25553001 1|44 xF PRESSER FOOT, F

50-10-3 501295001 113 4% 3238%35 SCREW, SM2.38X3.5

50-10-4 025660132 1esH##HxLam3.18 WASHER, PLAINS 3.18

50-10-5 106640001 1|3 #%233.18 SCREW, SM3.18

50-10-6 062670712 1|+~ 2357-40X7 SCREW, PAN SM3.57-40X7

185-N31-201



D . ¥ ZBE{% / Presser foot mechanism / Stoffdriickerful / Mécanisme de pied presseur

/ Mecanismo de la prensa tela
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D. #H I B81& / Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

-18-

REF.NO. CODE |qQTY B Aq NAME OF PARTS rRMY

<77,78>

50-11 $25555001 HEE =] PRESSER FOOT ASSY

50-11-1 519311101 HER &4 2 53 PRESSER FOOT SUPPORT SCREW

50-11-2 $25553001 e =4 PRESSER FOOT, F

50-11-3 $01295001 1|5 % % 52.38X3.5 SCREWY, SM2.38X3.5

50-11-4 025660132 e EVELERT WASHER, PLAINS 3.18

50-11-5 106640001 1|2 252318 SCREWY, SM3.18

50-11-6 062670712 1|+~ 2357-40x7 SCREWY, PAN SM3.57-40X7
<85,86>

50-12 525557001 HEEF T PRESSER FOOT ASSY

50-12-1 519311101 I ER R PRESSER FOOT SUPPORT SCREW

50-12-2 519340001 1|4z PRESSER FOOT, F

50-12-3 106640001 IPEEPERL SCREWY, $M3.18

50-12-4 062670712 113~ 0357-40X7 SCREW, PAN SM3.57-40X7
<B89,90>

50-13 $25560101 TS PRESSER FOOT ASSY

50-13-1 $19311101 HER LT PRESSER FOOT SUPPORT SCREW

50-13-2 $19312001 HER = PRESSER FOOT, F

50-13-3 105288001 IPEE X SCREWY, SM2.38

50-13-4 519307001 HERFAVE S £ PRESSER FOOT, B SUPPORT SCREW

50-13-5 519308001 1232+ 131884 NUT, 2 SM3.18-44

50-13-6 $19309001 HERESE DN TWIST SPRING

50-13-7 062670712 1|+~ z357-90%7 SCREW, PAN SM3.57-40X7
<95>

50-14 $25562101 1|#yzvz PRESSER FOOT ASSY

50-14-1 $19311101 HER S 7SS =3 PRESSER FOOT SUPPORT SCREW

50-14-2 519312001 1{A4TF PRESSER FOOT, F

50-14-3 105288001 1o 253238 SCREW, SM2.38

50-14-4 $19307001 ER -0 L 5 PRESSER FOOT, B SUPPORT SCREW

50-14-5 $19308001 12927 +318-44 NUT, 2 $M3.18-44

50-14-6 $19309001 149 TRE YRR TWIST SPRING

50-14-7 062670712 1]~ 2357-40%7 SCREW, PAN SM3.57-40X7
«<92(B)>

50-15 $30525001 1|+4xo s PRESSER FOOT ASSY

50-15-1 519311101 3T HHIRY PRESSER FOOT SUPPORT SCREW

50-15-2 $30532001 HES &4: PRESSER FOOT, F

50-15-3 100080004 2|v 22318 SCREW, SM3.18

50-15-4 062670712 1|+~ 2357-40%7 SCREWY, PAN SM3.57-40X7

185-N31-201



E. % Bf%& /Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

185-N31-202
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E. ¥ B8R / Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE Q'TY B NAME OF PARTS RV
1 $39578001 1~y 3 ECCENTRIC WHEEL ASSY
1-1-1 047301242 2|27V FEL AW PIN, SPRING AW3
1-2-1 047301242 1|27V 5> Aaw3 PIN, SPRING AW3
1-3 $39585001 HSFT YR PAZY YR TWIST SPRING
1-4 $39586001 Tz b xzi3 SCREW, M3
2 012060632 2|7+ ESEX6 SET SCREW, SOCKET (FT) M6X56
5 $39673020 1TSS YI 1 b BALANCE WEIGHT
] 0120608632 2|7 7EX6 SET SCREVWY, SOCKET (FTY MEX6
8 $39589021 T|lF»UunFs s FEED ARM ASSY
8-1 018061632 1|7+ #L rEX16 BOLT, Mé&X16
9 $39674001 T2 DFIADRIFa LIy FEED ADJUST SHAFT
10 539675001 ERLTTIAR SPRING
11 081005070 110 %P5 O RING, P5
12 025710232 1ESYHEFII476 WASHER, PLAIN M 4.76
13 025710232 e SHFH2F1I476 WASHER, PLAIN M 4.76
14 048040342 1 b X7E4 RETAINING RING, E4
15 $39676021 IR e AV FEED SHAFT
16 $39677021 1A 211.1117 BUSH, 11.11-17
17 $39678021 NEE-AV B NN FEED SHAFT BUSH, L
18 $30562000 1 H* WASHER
19 048090342 1|+ A 7E9 RETAINING RING, E9
20 539679001 MNAZYL 2220174 FEED SHAFT BUSH CAP, L
21 081020070 1|loU % P20 O RING, P20
22 060400612 3|78 2 FM4AX6 SCREW, BIND M4X6
23 539680001 IHEA LR FEED BAR ASSY
24 $38312050 EERLE A F E =k FEED LIFTING SLIDE BLOCK
25 081010070 liou>4pi0 O RING, P10
26 539683000 BEAEEE s FEED BARSLIDE BLOCK
27 539684021 IRE AR O i b R FEED BAR SLIDE BLOCK SHAFT
28 539685001 ey ras- SET SCREW COLLAR
29 012400432 17+ 3axa SET SCREW, SOCKET (FT) M4X4
30 520530001 1A% WASHER
31 061350616 1|(#>335%6 SCREW, FLAT M3.5X6
32 012400832 1|7+ ESax8 SET SCREW, SOCKET (FT) M4X8
33 542042021 1\o2xx20nF MAIN FEED ARM
34 018061632 1| #+HIL F6X16 BOLT, M6X16
35 $39773001 1oago) ooy 3 MAIN FEED LINK ASSY
36 539690021 1|#4 % WASHER
37 523360001 1[F 5345 BOLT, M5X15
38 $02573000 1|¥4H % WASHER
39 539691001 1#+Y k5 NUT, M5
40 539769051 1HEyx2UnF)eo22 DIFF. FEED ARM LINK ASSY
40-1 018061632 1|7+ #A 6x16 BOLT, M&X16
41 $39690021 1|¥#H % WASHER
42 523360001 1|2 b 5X15 BOLT, M5X15
43 $38311100 HERFDEE S B FAty FEED BAR GUIDE COVER
44 539686000 1A27UFT T+ 1L FEED BAR GUIDE, L
45 $39687000 AP USFITFF IR FEED BAR GUIDE, R
45 539688001 HER P PEE A L FRAGMENT PROTECTOR PLATE
47 520526000 I Ew 1R FRAGMENT PROTECTOR PLATE
48 018400832 6| FHEI +4X8 BOLT, SOCKET M4X8
49 025040132 2lEZHHxT 34 WASHER, PLAINS 4
50 539692021 RS Fasev )Ly DIFFERENTIAL FEED ADJUST LINK
51 520543101 11 A% s SCREW, M5
52 520544000 1 FE U Lt— DIFFERENTIAL LINK LEVER
53 018061432 1|7+ &+ hexX14 BOLT, SOCKET M6&6X14
54 539593021 1|y FpFanevyLIit—27% DIFF. FEED ADJUST LEVER ASSY
54-1 539596021 1=+ b6 NUT, ROUND M6
55 520547001 1|Lri—iiz SPRING
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E. ¥ BS% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién
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E. X' B8% / Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

-22-

REF.NO. CODE QTY B A NAME OF PARTS RM|
56 081005670 1|oU = pws O RING, PW5S
57 047502242 T|AZ7 U Ewaws PIN, SPRING ROLL AWH
58 539693001 B EREEDES DIFFERENTIAL STITCH CONTROL
59 520548001 21Hh 5~ COLLAR
60 018061632 2| 7HHFE I kexX16 BOLT, M6X16
61 $25818001 2|F3mEY Lsi—2Z pyx STOPPER FOR ADJUST LEVER
62 060350812 2|/54 > F35x8 SCREW, BIND M3.5X8
63 025350332 2|lESHFHEL 135 WASHER, PLAIN L 3.5
64 S39694021 Mevbxrivei SET SCREW KNOB
65 539695001 1My bxy SET SCREW
66 520560001 R IAEL & SPRING WASHER
69 523628001 Nzt DR sy 0 st o MAIN FEED DOG SET BRACKET
70 523621101 T]H N +35%8 BOLT, M3.5X8
75 * = - RV A MAIN FEED DOG ASSY
75-1 060630712 1[#8 41 > K238-56X7 SCREW, BIND SM2.38-56X7
76 $23621101 1|41 ~35%8 BOLT, M3.5X8
77 ® 1| #Eo47UN DIFFERENTIAL FEED DOG
78 523621101 1|# 2 k35X8 BOLT, M3.5X8

185-N31-202



B A 2T X ZABER 7/ Knife machanism / Messer / Mécanisme du couteau
/ Mecanismo de |a cuchilla

9-2 14 16-2 12 13 10-2
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F. Fx 2T X X% /Knife machanism/Messer / Mécanisme du couteau
/ Mecanismo de la cuchilla

REF.NO. CODE qQTY Eradg NAME OF PARTS R

2 S20571101 A EFS Alrir b UPPER KNIFE DIFFERENTIAL ARM

3 155247000 HEFZY VN DUSTSEAL

4 539704021 124248001 UPPER KNIFEBUSH L

5 539677021 T ARI11.1117 BUSH, 11.11-17

6 43527001 tleYy rhS—-7% SET COLLAR ASSY

6-1 012060632 2| PH+ES6X6 SET SCREW, SOCKET (FT) M&X6

8 S20574001 197 224%FY ¢ NUT

9-1 520589101 1|77 424% UPPER KNIFE HOLDER

10-1 062401212 1+ ~34x12 SCREW, PAN M4X12

111 025040132 1feSH¥#Hx3Da WASHER, PLAIN S 4

15-1 144074300 How AR UPPER KNIFE

16-1 $23621101 1|#Jb k358 BOLT, M3.5X8

17 520591101 IVEEF IS K LOWER KNIFE HOLDER

18 062060812 1|#~206x8 SCREW, PAN M6X8

19 S$39707001 IPEEF SN B g LOWER KNIFE HOLDER GUIDE

21 062060812 2|+~ a8x8 SCREW, PAN M6X8

22 *® IIVEEF LOWER KNIFE

25 539708001 IPEEFE L LOWER KNIFE PRESSER

26 017500812 1{# L b5X8 BOLT, M5X8

27 520585001 IPEEFAWNE £ EAE SPRING

28 539709021 I PEE YA YT s SPRING HOLDER

29 062400812 1[F+~2axs SCREW, PAN M4X8
<FH > <RED>

30 539701011 D ARZ S 50Y K 2 UPPER KNIFE CRANK ROD ASSY,| ¥
<EH> <BLUE>

30 539701012 oA R9S540%FS 2 UPPER KNIFE CRANK ROD ASSY, | i

30-1-1 018401622 2|7+ EN FaX16 BOLT, SOCKET M4X16

30-2-1 017061612 1w F6X186 BOLT, M6X16

30-2-2 118735002 1| H 2 WASHER

30-3 523342001 1|7+ bAHUaxs SET SCREW, SOCKET (CN} M4X5
<FZLE> <FOR HEAVY MATERIALS >

9.2 20530101 oo xz24% UPPER KNIFE HOLDER

i0-2 062402512 1|+ ~zaxzs _ SCREW, PAN M4X25

11-2 125324001 1esSHHEHEra7Y WASHER, PLAIN L 4

12 S20577001 MRS & & UPPER KNIFE PRESSER

13 520578101 oA HI A% UPPER KNIFE PRESSER PLATE

14 025030132 1MesHH%2373 WASHER, PLAINS 3

15-2 * 1H2 2R ANGLE KNIFE

16-2 062300412 1|+~=23xXa SCREW, PAN M3X4
AT git—y> <OPTION PARTS >

15-2 20896101 1|Hho 22 MRSk ANGLE KNIFE, NARROW

15-3 S20897101 1h2 % 2 WRIEHF ANGLE KNIFE, NARROW WAVE EDGE

15-4 520579101 11H2 2 2 ek ANGLE KNIFE, WIDE

15-5 520898101 T|Ah% 42 WRIERR ANGLE KNIFE, WIDE WAVE EDGE

P EEEEE Oy K. RS @GeSe02il) ola e TRIREFIELTVET,
CEVORCRErRE0L. BRI -FEEELTTFEV.

¥% The crank shattand rod are 1o be selected and installed to parts of the same color (2 types; red and blue}.
Be sure to check the color before specifying the part no.

{¢ Die Kurbetwelle und die $tange mussen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muf daher die Farbe kontrolliert werden.

¥t Le vilebrequin et la bielle doivent étre choisis et montés sur des pidces de la méme couleur (2 types; rouge et vert).
Veiller 3 bien vérifier la couleur avant d'indiguer le code numéroté de piégce.

¢ Elciglenal y la varilla se deben seleccionar e instalar con las piezas del mismo color {dos tipos; rojas y azules).
Antes de especificar el cédigo de pieza se debe verificar el color.

-24-
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G. B/ — /YR / Over looper mechanism / Oberen Greifer / Mécanisme du boucleur supérieur
/ Mecanismo del presilladora superior

wHEHHIOY FE. Me @GS S0l ol TRRAFEELTLET,

CENORIIREEREOL. A -FEEELTT I,

¥ The crank shaft and rod are to be selected and instatled to parts of the same color (2 types; red and blue).

Be sure to check the color before specifying the part no.

¥¢ Die Kurbelwelle und die Stange missen mit Teilen der gleichen Farbe kombiniert werden {zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer mufl daher die Farbe kontrolliert werden.

¥r Le vilebrequin et |a bielle doivent &tre choisis et mortés sur des pidces de la m&me couleur {2 types; rouge et vert).
Veiller & bien vérifier la couteur avant d'indiquer le code numéroté de pidce.

Yy £l ciglieRaly la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojas y azules).

Antes de especificar el cddigo de pieza se debe verificar el color.

185-N31-307
-25-




G . _EJ/L— /X% / Over looper mechanism / Oberen Greifer / Mécanisme du boucleur supérieur
/ Mecanismo del presilladora superior

-26~

REF.NO. CODE Q'TY EvAA NAME OF PARTS rRM|
2 S20598000 2Av EZLRA ROD STOPPER
3 539717021 17— S s A RIF OVER LOOPER SHAFT BUSH, F
4 S$39677021 & 2110117 BUSH, 11.11-17
5 539718021 L Ar Y A OVER LOOPER SHAFT
b 543527001 ey bhS5S—-232 SET COLLAR ASSY
8-1 012060632 2|7+ ES6x6 SET SCREW, SOCKET {FT) M6X6
10 018061432 2| FFEI bEX14 BOLT, SOCKET Mé&X14
1 155247000 1#2r2 = DUST SEAL
12 X 1| 20— OVER LOOQPER
13 012400432 1|7+ EFaxa SET SCREW, SOCKET (FTY M4X4
14 118550001 N AVE DOWEL PIN
g7 RE" FOR “ HIGH-UFT* o
8 530562000 1|##H % WASHER
"zaud—F, nrY7 A" |FOR"STANDARD & HIGH-LIFT”
9-1 538313001 1|2 h—Eams 35H OVER LOOPER MECHANISM ASSY, SH
g-1-1-1 523342001 1|7+ FHUaxXs SET SCREW, SOCKET (CN) M4X5
g-1-1-2 017061612 11H A FB6X16 BOLT, M6X16
9-1-1-3 118735002 1V1FH= WASHER
9-1-1-4 155162001 1| R~—H SPACER
9.1-2-1 $38320000 1Y —xTPodr34T OVER LOOPER GUIDE HOLDER
g-1-2-2 $20355002 213 AR L3KB5 SCREW, M3X8.5
9-1.3 $29700000 2l T N— ST LF 17T OVER LOQPER GUIDE FELT
"Bz A" FOR "EXTRA HIGH-LIFT”
9-2 $38322001 1| FI—iN a4 2E OVER LOOPER MEECHANISM ASSY, E
9-2-1-1 $23342001 1|7+ k# Y 4xs SET SCREW, SOCKET (CN} M4X5
9.2-1-2 017061612 1] heX16 BOLT, M6X16
9-2-1-3 118735002 1| ##H 2 WASHER
9-2-1-4 155162001 1z s— SPACER
9-2-2-1 538320000 T F— ST 45T OVER LOOPER GUIDE HOLDER
9-2-2-2 520355002 21 A3 33IX85 SCREW, MI3X8.5
9-2.3 529700000 2i FI— T ZT N b OVER LOOPER GUIDE FELT
____________  Prea—rm” FOR "STANDARD"”
<FHE> <RED>
18 $39711011 i —sOQY K2 28 OVER LOOPER CONNECTING ROD ¥
<#H> <BLUE>
18 $39711012 2 —mOv Foss OVER LOOPER CONNECTING ROD g
18-1-1 018401622 4|7+ F ik 4x16 BOLT, SOCKET M4X16
18-2 018061432 1|7 +kILFex14 BOLT, SOCKET M6X14
_____________ "ty ATYT LAY | FOR "HIGH-LIFT,EXTRA HIGH-LIFT*
<7 > <RED >
19 539715011 1l —icOov Y 3HE OVER LOOPER CONNECTING ROD i
<%E> <BLUE>
19 S$39715012 12—y R ZHE OVER LOOPER CONNECTING RCD W
19-1-1 018401622 4| FFEI kax16 BOLT, SOCKET M4X16
19-2 018061432 1|7+ FBX14 BOLT, SOCKET M6X14
185-N31-307



/ Mécanisme du boucleur inférieur / Mecanismo del presilladora inferior

H. T/ — /YBHR / Under looper mechanism / Unterer Greifer

185-N31-308
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H. T/ — 2YBE / Under looper mechanism / Unterer Greifer
{ Mécanisme du boucleur inférieur / Mecanismo del presilladora inferior

REF.NO. CODE QTY BxT NAME OF PARTS RM
2 012060632 2|7 FESEX6 SET SCREW, SOCKET (FT) M6X6
3 520598000 2IAYFFLRA ROD STOPPER
5 520622001 T{a—si2 UNDER LOOPER SHAFT
6 523626001 1| F#Hx WASHER
7 017060812 1|0 +6X8 BOLT, M6X8
8 539728021 V=155 A2 ILF UNDER LOOPER SHAFTBUSH, F
9 539677021 1|4 #011.1117 BUSH, 11.11-17
10 155247000 NEZ L= DUST SEAL
1" 520625001 IEPZE- P VAR N IR, - UNDER LOOPER HOLDER
12 523614101 175 EHEbsx1a BOLT, M5X14
13 148782001 Ha~—v SPACER
14-1 520626001 1oz —x UNDER LOOPER
15 060351012 1|41 > F35x10 SCREW, BIND M3.5X10
<3FEHF> < FOR 3 NEEDLES >
14-2 $20627001 1o 2—i% UNDER LOOPER
R A Ve Y A FOR “"STANDARD & HIGH-LIFT"
<7FE > <RED>
16 539724011 1L —2t0y K2 3ISH UNDER LOOPER CONNECTING ROD T
<F> <BLUE>
16 539724012 1|2 ®#—2¢OY K2 2ISH UNDER LOOPER CONNECTING ROD A
16-1-1 018401622 47+ Fb +ax16 BOLT, SOCKET M4X16
AT AR Y h FOR "EXTRA HIGH-LIFT"
<7 > <. RED >
17 539726011 1|o®—xAY E7 SE UNDER LOOPER CONNECTING RCD A
<E> <BLUE>
17 539726012 TN ®—NAY KT 3IE UNDER LOOPER CONNECTING ROD y
17-1-1 018401622 4|7+ FE i k4X16 BOLT, SOCKET M4X16
185-N31-308

FERMEOy Fid. FE GRe Fanigll) ORse TRRAAGHELTVWET,
IENORCLBEEREACL. BRI -FEEELTT &V,
v¢ The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be zure to chack the color bafore spacifying the part no.

¥¢ Die Kurbelwelle und die Stange missen mit Teilen der gleichan Farbe kombiniert werden (zwei Typen; rot und blau).

Vor dem Angeben der Teilenummer mufl daher die Farbe kontrolliert werden.

7¢ Levilebrequin et |a bielle doivent &tre choisis et montés sur des pidces de la méme couleur (2 types; rouge et vert).
Veiller & bien vérifier la couleur avant d'indiquer e code numéroté de piéce.

7y Elcighenal y la varilla se deben seleccionar e instalar con las piezas del mismo color {dos tipos; rojas y azules).
Antes de espacificar el cddigo de pieza se debe verificar el coloar.

-28-



). ZEIZ)N — /3 E{% / Double chain stitch looper mechanism / Doppelkettenstichgreifer
/ Mécanisme du boucleur pour point de chainette double
/ Mecanismo del presilladora de double cadeneta

—=8
|

185-N31-309

-29-



-30-

). ZER/ — /XE{R / Double chain stitch looper mechanism / Doppelkettenstichgreifer
/ Mécanisme du boucleur pour point de chainette double
/ Mecanismo del presilladora de double cadeneta
REF.NO. CODE  |a7y B Ao NAME OF PARTS RV

1 $39729021 | 1|€-dQvF73 LONGITUDINAL FEED ROD ASSY

3 $39732021 | 1|€rdnF LONGITUDINAL FEED ARM

4 $39733021 ey rns— SET SCREW COLLAR

5 012400432 | 2|7+ EZax4 SET SCREW, SOCKET (FT) M4x4

6 $29102001 | 1|¥>rdOvrvvea LONGITUDINAL FEED ROD BUSH

7 $39734021 | 1|¥>duFay LONGITUDINAL FEED SCREW

8 $39690021 WEE WASHER

9 021500216 | 1|2323 v b5 NUT, 2 M5

10 $39735050 | 1|¥>dwFnodw LONGITUDINAL FEED SLIDE BLOCK
11 S20641001 | 1|#>%vs SHOULDER SCREW 5

12 S31881101 | 1|Aodv4%xavvs SLIDE BLOCK HOLDER

12-1 018061432 | 1|7+ #Jb hox14 BOLT, SOCKET M6X 14

12-2 155162001 |  1|zx~—+ SPACER

15 $39736001 | 1|=vamarucyss CHAIN STITCH LOOPER LINK ASSY
16 $20645101 IEPELF DL EE A CHAIN STITCH LOOPER LEVER ASSY
16-1 018061432 1{7F+IL hEX14 BOLT, SOCKET M6X14

16-2 155162001 HR~—4 SPACER

17 012400432 | 1|{F+E54xa SET SCREW, SOCKET (FT) M4X4

18 $23360001 | 1] k515 BOLT, M5X 15

19 $39690021 Hyrx WASHER

20 $39740021 Her3us LONGITUDINAL FEED SHAFT

21 $39741021 1E> T8 2R LF LONGITUDINAL FEED SHAFT BUSH,F
22 $39742021 | 1|¥>Tyoazus LONGITUDINAL FEED SHAFT BUSH,B
23 155261000 1#ZA -0 DUST SEAL

24 $20652001 | 1|=Tawhsh—rifis CHAIN STITCH LOOPER HOLDER

25 $23614101 | 1|75 > ¥£n r5xia BOLT, M5X 14

26 148782001 | 1|zx~—+ SPACER

27 520653001 1|=¥aghv—n CHAINSTITCH LOOPER

28 060351012 |  1|/51> F35x10 SCREW, BIND M3.5X10

29 $20654001 | 1|n—srizanevy¥sx WASHER

30 523456101 | 1|+ ~025x6 SCREW, PAN M2.5X6

185-N31-309



K. $2i@EER R / Lubrication / Schmierung / Lubrification / Lubricacién

185-N31-350
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K . #538E8RA{% / Lubrication / Schmierung / Lubrification / Lubricacion

-32-

REF.NO. CODE QTY b X NAME OF PARTS RM]
1 520655101 1A —A WORM
2 012500532 2|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
3 539743001 15— COLLAR
4 $39597001 1|tOarEFE-ZF2E PUMP ASSY
4-1 520657001 HCERFS Sy WORM WHEEL
4-2 012400432 2|7+ ESaxa SET SCREW, SOCKET {FT) M4X4
4-3 539593001 1H7Fo—2-%93 PUMP INNER ROTER ASSY
4-4 539598000 1| K745 -2 PUMP CASE
4-5 539601000 1FEFarr74 PUMP BODY COVER
4-6 062400812 3l+~04xs SCREW, PAN M4X8
4-7 539602000 1{onEr OILFILTER
4-8 5329603001 1AAREsvT OIL FILTER FLANGE
4-9 062401212 1|+ ~24x12 SCREW, PAN M4X12
6 018061432 2|7HH b EX14 BOLT, SOCKET Mé6X14
7 $39744021 NP AT = FAE g b E S Ol PIPE JOINT
8 539745001 1z hFa-Fo3 OIL TUBE ASSY
8-1 147942001 2|z FI1-FhAHR STOP RING
9 S$20199001 AR = VAT v OILPIPE JOINT
10 $39747001 1E=nFaz—-F23 OIL TUBE ASSY
10-1 147942001 2l F-FrAH S STOP RING
11 §$39751021 NE = 5-FiE avi OIL PIPE
12 539744021 1N 2ne 7o xs OIL PIPE JOINT
13 539749001 HeEzLFaz—F43 OIL PIPE ASSY
13-1 147942001 2eznrr—Fr A H2 STOP RING
14 520199001 r A=At AV E 2 OIL PIPE JOINT
15 539752021 B = e Ay B NA L o OIL PIPE
16 012400432 1|7+ESaxa SET SCREW, SOCKET (FT) M4X4
17 012060632 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
18 148084001 Hrsnr—vy COlL GAUGE WINDOW
19 520668000 TN ESYL2ZTI b NEEDLE BAR LINK FELT
20 061400812 1[4 3 amaxs SCREW, FLAT M4X8
21 $20671000 1(7 2 EE100 WICK (L= 100}
22 520671000 1|¥ 2 €100 WICK (L= 100)
23 520669000 17z k FELT
24 060400812 11754 > K Maxs SCREW, BIND M4X8
29 543523000 124 s8—23% OILFILTER ASSY
281 543521000 1lAaxEYD OILFILTER, D
29-2 543522000 EE F10-E Fr- 2 OIL FILTER

185-N31-350



L. FRAFEIR / Thread tension / Faderspannung / Tension du fil / Tension del hilo

12 18 191 1922
#4540 4
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mﬁ@ﬁ@i 58 Hm{g Li: 3 39 @\f
e el . i

185-N31-418
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L. RETFBE{® / Thread tension / Faderspannung / Tension du fil / Tension del hilo

-34-

REF.NO. CODE |qQTv Eodq NAME OF PARTS Y|
1 538328051 = N o MAIN THREAD GUIDE
9 520676001 Ao pFIp g TENSION STUD
10 520677000 4l FIADLYFI TG TENSION DISC FELT
11 $20673001 BlrrFIABIHS TENSION DISC
12 110832009 Al FFIHLHEI TN TENSION DISC FELT
13 144103009 A4 bFIAYLYFTAYT TENSION DISC PRESSER
14-1 520678001 LHIES N P IAL 1N TENSION SPRING, L
14-2 520679001 11 bFamoram TENSION SPRING, M
15 $32276001 11 bFI izl TENSION SPRING, LL
18 520681000 AiFA v NEIIHFH % WASHER
19-1 S20682103 1\ bF3A73+Y b R TENSION NUT, RED
19-2 520682101 T bFanFvy b k& TENSION NUT, LIGHT BLUE
19-3 $20682104 1A bFA%T+Y B TENSION NUT, YELLOW
19-4 §20682102 11 bFaoi+y b 8 TENSION NUT, GREEN
21 146592001 21+ PFt1r 7T THREAD GUIDE PIPE
22 523452002 2|7+ 5ax3.2 SET SCREW, SOCKET (FT) M4X3.2
23 520684101 11 b T 1FES THREAD GUIDE BRACKET
24 060400612 21181 R MAXE SCREW, BIND M4X6
25 520685001 P|egib—itr b7+ TR UNDER LOOPER THREAD GUIDE, R
26 520686001 1|y U —i8H P72+ 1R OVER LOOPER THREAD GUIDE, R
27 523418002 2| A xaxs SCREW, M4X5
28 521133001 My PI—1F o ErR OVER LOOPER THREAD TAKE-UP, R
29 521134001 flodil—1F 2w EwR UNDER LOOPER THREAD TAKE-UP,R
30 060300412 T84 2 FM3X4 SCREW, BIND M3X4
31 521135001 t—sz L LOOPER THREAD TAKE-UP, L
32 060400612 2{/31 > KMAXE SCREW, BIND M4X6
33 521137001 1= 1 b T+ 1M LOQPER THREAD GUIDE, M1
35 521136101 Ty 2U =i b PF AL OVER LOOPER THREAD GUIDE, L
36 060400612 1|81 > Fnax6 SCREW, BIND M4X6
37 520687001 1|80 =21 P+ AL UNDER LOOPER THREAD GUIDE, L
38 538329001 LAV E Sk i o NEEDLE THREAD GUIDE, C
39 060400612 1[751 > Fmaxe SCREW, BIND M4X6
40 521126001 L AV E S Sk 8! NEEDLE THREAD GUIDE, B
41 060400612 1451 >~ FMaxXe SCREW, BIND M4Xé6
42 521130001 1[nufbFrExa NEEDLE THREAD TAKE-UP, A
43 060400612 2|81 > K Maxs SCREW, BIND M4X6
a4 521125001 LR EAYVE B ol o oY NEEDLE THREAD GUIDE, A
45 060400612 11731 2 FMaxX6 SCREW, BIND M4X6
46 538330050 AV E S -2 P 2 B NEEDLE THREAD PRESSER HOLDER
47 146427001 Z|FFFAZIII87HI SET SCREW, SOCKET (CP) SM3.18
48 $20689001 1 NnUAAbFHI AT — NEEDLE THREAD PRESSER COLLAR
49 $20690001 INAVER X &AL SPRING
50 520691001 MGV ES S & ] NEEDLE THREAD PRESSER PLATE
51 $20743001 INEA R ok ¢ NEEDLE THREAD GUIDE
52 060300512 1|58 & FM3X5 SCREW, BIND M3X5
53 520694001 1= b P o |.OOPER THREAD GUIDE
54 060400612 11514 > FM4X6 SCREW, BIND M4X6
55 520695001 TIpLT b FF 18107 THREAD GUIDE PIPE
56 520696001 A RPF 8 FHYT THREAD GUIDE PIPE SUPPORT
57 060400612 1|84 > KMAX6 SCREW, BIND M4X6
58 520697001 fjoLF A 431 P31 LOOPER THREAD GUIDE
59 520698121 o bFay g TENSION STUD
60 144504001 2[4 b P+ HS THREAD GUIDE DISC
61 158782101 1|75 a2 8% PRE TENSION SPRING
62 155510001 11 bFIyF+YE TENSION NUT
63 539756021 IEEE R FAE R e THREAD HANDLER BRACKET
64 028050242 1{nxHFH2r25 WASHER, SPRING 2-5
65 520342001 1|42 x4 SHOULDER SCREW, M4
66 520701001 1|7 Bt biE THREAD HANDLER

185-N31-418



L. %&A-FRE{R / Thread tension / Faderspannung/ Tension du fil / Tensién del hilo
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L. %ATFREEF / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

-36-

REF.NO. CODE |qQTY rT; NAME OF PARTS RV

67 $39757001 | 1|n5- COLLAR
68 060401412 |  1|/x1> Fmaxia SCREW, BIND M4X14
69 150813001 | 1|r&#1a4T/i2 SPRING
70 062350612 | 1|3 ~aM3.5%6 SCREW, PAN M3.5X6
71 $20702001 | 2{oLrrEr v rPLFo THREAD TAKE-UP GUIDE
72 $20158101 | 2]+ ~225x3 SCREW, PAN M2.5X3
73 $20703001 | 1lowrrEo sz THREAD TAKE-UP ASSY
74 $23452002 | 2|73k Sax32 SET SCREW, SOCKET (FT) M4X3.2
75 §20707001 | 1oLt F7>F 1A CHAIN STITCH THREAD GUIDE
76 060400612 | 1|/t > Fmaxs SCREW, BIND M4X6

<3EHE> <FOR 3 NEEDLES >
8 520675001 | 1lramsoscrrmotq TENSION DISC THREAD GUIDE
9 $20676001 | 5lq hFamuHn TENSION STUD
10 $20677000 | S rFIHLHESTINLG TENSION DISC FELT
11 $20673001 | 10}« h¥am 4> TENSION DISC
12 110832009 | 5[ rF39o457I b TENSION DISC FELT
13 144103009 | 5|t rFavo4544T TENSION DISC PRESSER
18 $20681000 | S5l¥amsizoz#sz WASHER
19-5 $20682103 | 2|1 rFIAHLFYE H TENSION NUT, RED

185-N31-418



M . $1/8%MEE / Needle cooler / Nadelkiihlungsvorrichtung
/Mécanisme du refroidisseur daiguilie / Mecanismo del enfriador de aguja

<A T 38— /OPTION PARTS>

185-N31-124
N. b T ERE#% /Gimp guide mechanism / Schnurfiihrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo
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M . §1/82%HEE / Needle cooler / Nadelkiihlungsvorrichtung
/ Mécanisme du refroidisseur d'aiguille / Mecanismo del enfriador de aguja

RV

REF.NO. CODE |qTvy B xo NAME OF PARTS
<*7var@> <FOR OPTION >
1 543525001 I RVIVEEE 2 2N NEEDLE COOLERSET, S
1-1 $20468001 IPES AN ] FELT SUPPORT ASSY
1-1-1 $20460000 | 1|>uzrsrv73 SILICONE TANK CAP
1-2 $23418002 | 2|> x 2 ¥axs SCREW, M4X5
1-3 060401012 T8 > Fnaxao SCREW, BIND M4X10
1-4 S06704001 IPPEPESS) SILICONE OIL
185-N31-124
N . & £ EARIR / Gimp guide mechanism / Schnurfihrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo
REF.NO. CODE |qTv P NAME OF PARTS R
1 520130009 11 haF7d81a93128v% COTTON STAND WITH SCREW
1-1 $20131009 | 1|1 r2781493 COTTON STAND ASSY
1-1-1 520134001 1[3 A & Ywa76-24X10 SCREW, W4.76-24X10
1-1-2 $20135001 Habersy SPOOLPIN
1-2 034422006 | 2{+2% 3T ¥a1x20 WOOD SCREW, FLAT 2 M4.1X20
185-N31-220
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P. 5— 7742 % —{%/Tape winder mechanism /Bandaufwickelvorrichtung
/Mécanisme de 'enroouleur de ruban / Mecanismo bobinador de cinta

75
76
77
78
89
90

185-N31-221
Q.5 v /X— &/ Lapper mechanism /Falz-mechanismus/Mécanisme & rabat
{ Mecanismo de solapado
89
90
6

75
76
77
78

10
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P. F— 771 4 —F8%/Tape winder mechanism / Bandaufwickelvorrichtung
/ Mécanisme de |"enroouleur de ruban / Mecanismo bobinador de cinta

REF.NO. CODE__ [Ty £ A1 NAME OF PARTS RM
1 143767002 | 1|7-771>8-%% TAPE WINDER ASSY
1-1 143980001 | 1|vw3xy SCREW
1-2 108494001 | 1[##% WASHER
1-3 108495001 | 1|5-7 71284202 SPRING
1-4 100136001 | 11 +Favv3v b TENSION NUT
2 101118001 |  2{wa &7 % vas5x20 WOOD SCREW, ROUND M4.5X20
185-N31-221
Q.5 v /3—B3{& / Lapper mechanism / Falz-mechanismus / Mécanisme a rabat
/ Mecanismo de solapado
REF.NO. CODE__[QTy B> A1 NAME OF PARTS RM]
1 521318000 | 1]5vri-73 LAPPER ASSY
2 062400812 |  2|#~74xs SCREW, PAN M4X8
3 025040232 | 2|ES¥HrFava WASHER, PLAIN M 4
10 525019001 | 1{>vsi— ks 1 LAPPER BASE
1 $23651002 | 2|7+ EJ6x6H v 2 SET SCREW, SOCKET (FT) M6X6
<ISILFLTR> <FOR BINDING >
4 529824000 | 1|3w/i—84 3 LAPPER ASSY, 8
4 529827000 | 1|>vsi—107 % LAPPER ASSY, 10
5 529835001 | 1|3w/—Trr 113 LAPPER GUIDE PLATE
6 523418002 | 1|3 x 2 vaxs SCREW, M4X5
7 529831000 | 1|F—F7o# 443 LAPPER GUIDE ASSY
8 062400612 |  1|3~mmaxs SCREW, PAN M4X6

185-N31-239



R. 7 7 2 —%a& / Ruffling attachment / Kriuselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

67
68
69
70
71
72
75
76
77
78

185-N31-230
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R.Z 7 % —i& /Ruffling attachment/Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

-432-

REF.NO. CODE |QTy b Aq NAME OF PARTS RY|
A $30134001 1|575-%% RUFFLER ASSY
1 $21293001 1l575-vmzrs: RUFFLER ATTACHMENT ASSY
1-1 $21294001 IEPER R RUFFLING BLADE BRACKET
1-2 $21295001 tHlxvryrryvsrssy RUFFLING BLADE BASE SHAFT
1-3 $21305001 HGRELYs SPRING BASE
1-4 $23777101 2lreevarAxvs SET SCREW, M6
1-5 520676001 NERSEL L) TENSION STUD
1-7 $23775001 taranz COILSPRING
1-8 520681000 EEDPREGE L 5 WASHER
19 $20682105 1|1 rFE3US+Y R TENSION NUT
1-10 $21296001 HERES S RUFFLING BLADE
1-11 144784001 1|2 44T HH% WASHER
1-12 062300812 2|+ ~03x8 SCREW, PAN M3X8
1-13 $21297001 11575 -unrrusrgda RUFFLER BASE
1-14 $21306001 MEPETT STUD SCREW 6
1-15 $21307001 2|k WASHER, SPRING
1-16 $21298001 HEPEL S 5 PP RUFFLING BLADE GUIDE
1-17 062350812 1|+ ~235x8 SCREW, PAN M3.5X8
1-18 $21299001 HEPEDE .25 CLOTH PRESSER BAR LIFTER
1-19 $23651002 2|7+ SexekRy & SET SCREW, SOCKET (FT) M6X6
1-20 521300001 T ANID Y P HANDLE SET PLATE
1-21 021060302 1|#w k3226 NUT, 3M6
1-22 062401612 1]+ ~aMax16 SCREWY, PAN M4X16
1-23 021400212 1l2v2+vta NUT, 2 M4
1-24 $21301001 tlas ruErLiz SPRING
1-25 $21302001 IEPEEF T EA T L SPRING PLATE (U)
1-26 062350612 1|+ ~2am3.5%6 SCREW, PAN M3.5X6
1-27 $21303001 &+ 4T24 k282D SPRING PLATE (D)
1-28 062350512 2| ~mo35x5 SCREW, PAN M3.5X5
1-29 $21304001 1|#5- COLLAR
2 018401632 1|75 % b maxie BOLT M4X16
3 018401032 1| 7+EM Fax10 BOLT 4X10
4 $21590000 E Tt RUFFLER GUIDE
5 $23418002 2|o 2 2 vaxs SCREW, M4X5
6 $23779001 s rn HANDLE
7 021060302 1|+v r32 a6 NUT,3 M6
28 102707002 PR WASHER, PLAIN 4
B $43530001 1z 75-t#zTLvrEmoz RUFFLER INTERLOCKING PARTS SET
8 $21310001 1xsr41T7s CLOTH PRESSER BAR LIFTER LEVER
9 $21311001 1#vTrsrar PRESSER BAR LIFTER BRACKET
10 $21312001 1635 PIN 6.35
11 012060632 1|7+ ES6xe SET SCREW, SOCKET (FT) M&X6
12 062350812 2|#~33.5x8 SCREW, PAN M3.5X8
13 $39795001 1710 -ruvsrrs WIRE SET PLATE
14 $21314001 1Hlzrsesng14v—23 FLEXIBLE WIRE ASSY
15 $23774001 1|#> 235 SHOULDER SCREW, M3.5
16 $21315001 1{z2vKkma STUD M4
17 021400212 2o 2+v s NUT, 2 M4
18 $21316001 1714 —2 rse= WIRE STOPPER
19 012400432 17+ ES5axa SET SCREW, SOCKET (FT) M4X4
29 $39796001 HEL SPACER

185-N31-230



R. T 77 —3%& /Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

67 FitE /FOR SEMI-SUBMERGED

68 ——
69

70
71
72
75
76
77
78

20-1-4  20-1-6

@ ¢

)

FF g —Y /OPTION PARTS
4@ /FOR FULL-SUBMERGED

e . — . — e My — — T —— — — Al AR —— —
————— e . i G — — — ——

D &5 i e 10
< -7 20-2-10 20-2-
(d©

{
|
|
|
|
|
|
|
|
|
| 20-2-5 20-2-4  20-2-6
|

|

‘ i

T
|
|
|

s |
27
|
|
|
|
!
g ITQ)

185-N31-230
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R. 2 7 7 —i&& /Ruffling attachment / Krduselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

REF.NO. CODE |qTY B A NAME OF PARTS RV
<HLHA> < FOR SEMI-SUBNERGED >
ot $30135001 e ERFrgmevey b DIFFERENTIAL FEED ADJUSTER SET
20-1 521373001 1 ErFrameyss DIFFERENTIAL FEED ADJUSTER ASSY
20-1-1 155197101 1| FFa3asooyr KNEE LIFTER SHAFT BRACKET
20-1-2 521375001 L ER=VE KNEE LIFTER SHAET
20-1-3 155199101 1eHTFPFY T KNEE LIFTER BRACKET
20-1-4 017781012 2% h6.35X10 BOLT, 5M6.35X10
20-1-5 148797001 1edPFrariias KNEE LIFTER BAR (%)
20-1-6 014780622 HPFFAZYEITFR S SET SCREW, SOCKET (CP} SM&6.35
20-1-7 148798009 1Tfe¥7FL KNEE LIFTER PLATE (L)
20-1-8 100463001 1|Hho2ENL7.94 BOLT, SM7.94
20-1-9 521376001 1 eH7FLii— KNEE LIFTER LEVER
20-1-10 017781012 2Rk F6.35X10 BOLT, SM6.35X10
20-1-11 521377001 MHeHFFFLIA—N2 SPRING
20-1-12 521378001 HMEEPAAE L COLLAR
20-1-13 017781012 4K N ~635X10 BOLT, SM6.35X10
21 521379001 1|\egrPrl2 CONNECTING BAR
23 062401012 A+~ OMAX10 SCREW, PAN M4X10
25 021400202 21252+ Y b NUT, 2 M4
<2LTH> <FOR FULL-SUBMERGED >
D 530135002 1|4 E2FIae vy b DIFFERENTIAL FEED ADJUSTERSET
20-2 521380001 1| EFIae s o572 DIFFERENTIAL FEED ADJUSTER ASSY
20-2-1 155197101 1\e¥FFraassasr KNEE LIFTER SHAFT BRACKET
20-2-2 521375001 1133+% KNEE LIFTER SHAET
20-2-3 155199101 1|eHFPTFI¥T KNEE LIFTER BRACKET
20-2-4 017781012 2|+ 6.35X10 BOLT, SM6.35X10
20-2-5 148797001 e Presiss KNEE LIFTER BAR (S)
20-2-6 014780622 NFPF b ARTBIASTHEE SET SCREW, SOCKET {CP) SM#®6.35
20-2-7 148798009 He¥TFrL KNEE LIFTER PLATE (L)
20-2-8 100463001 HATHIL 794 BOLT, SM7.94
20-2-9 521376001 HeHFFPF - KNEE LIFTER LEVER
20-2-10 017781012 23+ 6.35X10 BOLT, SM6.35X10
20-2-11 $21377001 1Hed¥PsLN—-n% SPRING
20-2-12 S21378001 2(aavo Xy COLLAR
20-2-13 017781012 414 +6.35X10 BOLT, SM6.35X10
22 521381001 1leyPrUesy CONNECTING BAR
23 062401012 4iF~OMAX10 SCREW, PAN M4X10
25 021400202 22327+ ba NUT, 2 M4

-A4-
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Z . TR 5EE{% / Accessories / Zubehdr / Accessoires / Accesorios

CHESOHMREETEIIENHIET, @ Les détails des accessoires inclus sont sujets & des changements,
® The details of included accessories are subject to change. © lLos detalles des accesorios incluidos pueden variar.
© Anderungen in der Aufstellung der Mitgelieferten

Zubehbre sind varbehalten.

185-N31-910
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Z. TSR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE  |{qTY Eio NAME OF PARTS RV
1 P 2|z 2o nybpexar NEEDLE DCX27
4 P 1oz LOWER KNIFE
5 101572101 123 v7v55x190 SCREW DRIVER, 5.5X190
7 501943001 HenodmzyvTiie SCREW DRIVER, 1.6
8 142002001 1|69 % 2832 HEXAGONAL WRENCH, 2
9 149570001 1|en 2 #mzr8rs5 HEXAGONAL WRENCH, 5
10 $23356001 1| Hzv > F8x10 DOUBLE WRENCH, 8X10
11 $23363001 HENS S WRENCH, 6
12 $20723001 HEEEVPES DOUBLE WRENCH, 8
13 117466000 e+ b PINCETTE
14 524473000 1t b hAY THREADER
18 506701000 1Ry Ar5—#23 POLY OILER ASSY
19 145277205 tHar1nzss OIL TANK
24 142262001 174 UFs 2 CHAIN, F ASSY
27 520718000 1 emFys HEAD PLATE
29 $35997001 4|hH % x £ raxss BOLT, M8X85
31 213650001 4|72.3%8.5x385T WASHER, 2.3X8.5X3857T
32 028080242 4|12 FH 228 WASHER, SPRING 2-8
33 021080106 41+ b1 28 NUT, 1 M8
40 $20769000 11v3-3 FUNNEL
41 144225002 1| by Fhis— HEAD COVER
48-1 147919001 HIE LTI A RUBBER CUSHION
48-2 147919002 | 3|fvvr T4 RUBBER CUSHION
56 183797009 1428 -v2—ro3 DUSTER CHUTE ASSY
57 031411304 | 3|=AE 7 254.1X13 WOOD SCREW, ROUND M4.1X13
58 $23353001 1|424-v2—+9¥Ts DUSTER SHOOT SUPPORT, §
59 062400612 | 2|+ ~2Maxe SCREW, PAN M4X6
60 025040332 | 2|e3¥ #2414 WASHER, PLAIN L 4
65 538302020 I BN FARS BELT COVER
66 062061412 | 3|r~oex1a SCREW, PAN M6X14
67 520412000 1|dat37 RUBBER CAP, 3.7
69 147893009 MES S &2 2 E- o R [SSUa—
70 021400106 | 2{*+v r122a [
71 062401406 | 2|#~zaxia [
72 116016001 2lmenrx s
91 $20118101 1Hhsa142 TRIMMING KNIFE
92 060300512 1]/ 2 Fm2X5 SCREW, BIND M3X5
< OPTION PARTS >
69 147893009 L P TREADLE PEDAL
70 021400106 | 2 |-rmeeeeme NUT, 1 M4
71 062401406 | 2| SCREW, PAN M4X14
72 116016001 2|~ — PEDAL STOPPER
185-N31-910



Z . {1ESE(E / Accessories / Zubehdr / Accessoires / Accesorios

95

42-2-3  42-2-10-1

42-2-20-2— |

42-2-13

EtRESCBEEREET I ENBVET,
© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten

Zubehbre sind vorbehalten.

e o ———— — — _‘\_
42-2-1 %@—42-2-17-2

42-2-8  H—42-2-19-3
P

%i %7442—2—17-4

EB—A42-2-4-2

© Les détails des accessoires inclus sont sujets & des changements.
© Los detalles des accesorios incluidos pueden variar.

185-N31-910
-47-



Z . BB / Accessories / Zubehor / Accessaires / Accesorios

-48-

REF.NO. CODE |aTy Bl AT NAME OF PARTS RIVE
<95>
42-2 529864109 1|4 25 41 4 Z6DTHE COTTON STAND ASSY, 6DTHF
42-2-1 150180001 6|y o5 SPOOL STAND BASE
42-2-2 150182000 | 6|x7—=wv b SPOOL MAT
42-2-3 126863001 6lzar—nsvsan SPOOL CUSHION
42-2-4 502775001 s 7asey ra PIPE SCREW SET, A
42-2-4-1 150206002 1les45x18 WASHER, PLAIN 16
42-2-4-2 $38648001 e 2+v russ NUT, U5/8-28
42-2-5 $04109001 1|14 rPrF Ty THREAD GUIDE SUPPORT BAR
42-2-6 $02783001 104 +r7ot 16 THREAD GUIDE, 6
42-2-7 540640001 HasaneFavry 7y s COLUMN PIPE WITH CAP
42-2-7-1 150174000 TEEIX T 54 COLUMN CAP
42-2-8 156112003 1azars 7o COLUMN PIPE, D
42-2-9 150173003 1asavafser COLUMN JOINT
42-2-10 521798001 GIZT—NETLY k SPOOL SCREW SET
42-2-10-1 150179002 | 6lz7—avos SPOOL SHAFT, B
42-2-10-2 028050246 | 6|rnxvHz25 WASHER, SPRING 2-5
42-2-10-3 021500106 | 6132+ v s NUT, 1 M5
42-2-11 150185009 1|4 hPoFrmLs— THREAD GUIDE HOLDER
42-2-12 138843001 1o HEYy v €5 JOINT
42-2-13 150188009 A7 —nkns—tyTa SPOOL HOLDER SUPPORT, A
42-2-14 150194009 1z7~nhrrsg—vye SPOOL HOLDER SUPPORT, B
42-2-15 S02779009 | 2|zx7-wEkng -3 SPOOL HOLDER, 3
42-2-16 s02788009 | 2|rLy R Hi-o 33 THREAD HANGER ASSY, 3
42-2-17 $40641001 HAT-nso2v€Y ba SPOOL SCREW SET, A
42-2-17-1 021500106 | 4132+ b5 NUT, 1 M5
42-2-17-2 $37038001 1|+ ~ak 3 #5x14 SCREW, PAN (P WASHER) M5X14
42-2-17-3 $37037001 1|#~2ak5¥5x32 SCREW, PAN (P WASHER) M5X32
42-2-17-4 062501406 |  2|F+~3s5x14 SCREW, PAN M5X 14
42-2-18 $40642001 27—y xvey e SPOOL SHAFT SCREW SET, B
42-2-18-1 021500106 | 2|13 23 ks NUT, 1 M5
42-2-18-2 537038001 1|+~ak3¥5x14 SCREW, PAN (P WASHER) M5X14
42-2-18-3 $37037001 1|+~aES¥5%32 SCREW, PAN (P WASHER) M5X32
42-2-19 540643001 THELT—IEFRTEY b HOLDER JOINT SCREW SET
42-2-19-1 014060632 | 2|7+ xexe7#3 SET SCREW, SOCKET (CP) M6X6
42-2-19-2 021500106 112249 ks NUT, 1 M5
42-2-19-3 $37037001 1|#~z e S5 ¥5x32 SCREW, PAN (P WASHER) M5X32
42-2-20 540644001 2l ang—vEFzTEY b HOLDER JOINT SCREW SET
42-2-20-1 021500106 11122 Y rs NUT, 1 M5
42-2-20-2 031452206 1|7 vasx22 WOOD SCREW, ROUND M4.5X22
42-2-20-3 062501006 1|3 ~asx10 SCREW, PAN M5X10
185-N31-910



Z . TR SESR 7/ Accessories / Zubehdr / Accessoires / Accesorios

42-1-12

42-1-20-1
42-1-5

——42-1-15

_

TN 42-1-18-2

42-1-10-1

42-1-2 42-1-10-2
42-1-1 42-1-10-3
2-1-21-1-—g 42-1-18-3
42113 ST A TF—42-1-8
P we—42-1-21-3 =
2-+21-2— £ Eo—42-1-4-1
2 42-1-4-2

7Y 38— /OPTION PARTS

CNESOBHRTEETS I s T,

@ The details of included accessories are subject to change.

@ Anderungen in der Aufstellung der Mitgelieferten
Zubehdre sind vorbehalten.

@ Les détails des accessoires inclus sont sujets & des changements.
@ Los detalles des accesorios inclufdos pueden variar.

185-N31-910
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Z . (R SHEEF / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO CODE a7y e NAME OF PARTS RM}
42-1 529855109 1[f h& F & % I5DTHF COTTON STAND ASSY, SDTHF
42-1-1 150180001 Syrar¥> SPOOL STAND BASE
42-1-2 150182000 BlRF—wY b SPOOL MAT
42-1-3 126863001 Bl27—euia SPQOL CUSHION
42-1-4 502775001 18172y A PIPE SCREW SET, A
42-1-4-1 150206002 1He>H#Hx18 VWASHER, PLAIN 16
42-1-4-2 538648001 11657+ +bUSHE NUT, U5/8-28
42-1-5 504109001 1A TPt IR THREAD GUIDE SUPPORT BAR
42-1-6 142999101 1|1 hFPr+15 THREAD GUIDE, 5
42-1-7 540640001 IIEER VAL i i i E COLUMN PIPE WITH CAP
42-1-7-1 150174000 11asaxyy 7 COLUMN CAP
42-1-8 156112003 1135 484 7FD COLUMN PIPE, D
42-1-9 150173003 11743342k COLUMN JOINT
42-1-10 521798001 SIRT—xTEY b SPOOL SCREW SET
42-1-10-1 150179002 BIRF—nIoB SPOOLSHAFT, B
42-1-10-2 028050246 SlixtFHx2-5 WASHER, SPRING 2-5
42-1-10-3 021500106 S5(tea+w ks NUT, 1 M5
42-1-11 150185009 1WA b TPt AR — THREAD GUIDE HOLDER
42-1-12 138843001 1\ THERIVEF JOINT
42-1-13 150188009 AT =KL~ HITA SPOOL HOLDER SUPPORT, A
42-1-14 S02778002 AT =k ILg—2 SPOOL HOLDER, 2
42-1-15 502786002 ALY RN H—T 32 THREAD HANGER ASSY, 2
42-1-16 S02779009 TWAZ—E 4 —~3 SPOOL HOLDER, 3
42-1-17 S02788009 |~ 1AL Y EFEANH-—o 33 THREAD HANGER ASSY, 3
42-1-18 S40641001 WNWAZT-LLo23riEY bA SPOOLSCREW SET, A
42-1-18-1 021500106 413 2+V 5 NUT, 1 M5
42-1-18-2 $37038001 1|F~akE545x14 SCREW, PAN {P WASHER) M5X14
42-1-18-3 S$37037001 1{F~ak 5 H5xX32 SCREW, PAN {P WASHER) M5X32
42-1-18-4 062501406 2[F~a5x1a SCREW, PAN M5X14
42-1-19 540642001 I ES Y R S AV Y- SPOCL SHAFT SCREW SET, B
42-1-19-1 021500106 212+ ks NUT, 1 M5
42-1-19.2 $37038001 1|F~2ESH5x18 SCREW, PAN (P WASHER) M5X14
42-1-19-3 S$37037001 1|+ ~akZ45X32 SCREW, PAN (P WASHER) M5X32
42-1-20 S40643001 L EE- v i S-ak- R A HOLDER JOINT SCREW SET
42-1-20-1 014060632 2(7F H A6 HE 2 SET SCREW, SOCKET (CP) M6X6
42-1-20-2 021500106 112+ k5 NUT, 1 M5
42-1-20-3 $37037001 113~k 345432 SCREW, PAN (P WASHER) M5X32
42-1-21 540644001 TfFRLE—uEF IRV b HOLDER JOINT SCREW SET
42-1-21-1 021500106 LS =5 NUT, 1 M5
42-1-21-2 031452206 |7 ET45X22 WOOD SCREW, ROUND M4.5X22
42-1-21-3 062501006 1|#+~a5%x10 SCREW, PAN M5X10

L e A < OPTION PARTS >
64 183798001 7y Fe=31Y b FULLSUBMERGED SET
64-1 520721001 IR A isRahid e HEAD PLATE SUPPORT
64-2 153318201 Alhrv7 2l TRTEIL BOLT
64-3 535997001 1]|# 7 4L b 8X85 BOLT, M8X85
64-4 536007001 1|57 24 F BXSS BOLT, M8X55
b4-5 017085502 1|+ b MBX5S BOLT, M8X55
64-6 025080236 MeZHHxrF1s8 WASHER, PLAINM 8
64-7 028080242 VAR S E SR WASHER, SPRING 2-8
64-8 021080106 15|+ k1328 NUT, 1 M8
64-9 213650001 8|7 2.3x8.5%38sT WASHER, 2.3X8.5X385T
64-10 $20722001 1oz —sa—reeTe DUSTER SHOOT SUPPORT, L
64-11 060400812 214512 FM4XS SCREW, BIND M4X8
64-12 060400812 3|/5 1 > FM4XS SCREW, BIND M4X8

-50-
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Gal.7 — U EB&A—HETR / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores

51-

%ﬁ ' — it FHCE) — AR A CF . ch ) — it RE B (E)
Application Thin Thin -Medium Thick
HyIFiooa 61-2,-3 62-2,-3 63-3,-4 64-3,-4 65-4, -5 66-4, -5
Sub-Classs -4, -5 -4, -5 -5,-7 -5 -6, -7 -6,-7
£19& {mm)
Neddle width 2 3 5
1, & (%0
Needle (Qty.j 151474-011 (2) 151474-014.(2) 151474-016 (2)
2,148 519304-101 $19313-201 519317-101
Presser Foot
Assy
3,8tk A48 |529146-001 $20404-001 $20406-001 -
Needle i
Clamp Assy !_oﬁ
4, $HiR $25194-001(2) 519174-001 (4) | 520234-001 (3) $20236-001 (5) §20231-001 (4} 520233-001 {(6)
525195-001(3) $19175-001 (5) | $20235-001 (4) $25196-001 (7 $20232-001 (5) 525197-001 (7
Needle Plate
5, $19221-201 $20241-101 $20239-101
FX ) il
Main Feed %%ED
Dog Assy
5, 519245-001 520245-001 $20244-001
= EnE W
Differential
Feed Dog
7, X R F Az «
Knife / Upper Knife
144074-300
8, FTx2 520582-001 $20899-001 $20582-001
Lower Knife \1[‘34_5 X T=1.0 \ 1=1.5
9, (3.4,5) (3.4) (4,5) (4)
$20422-001, A | 520421-001, L | 520424-001, 8 [ $20421-001, L | 520424-001,B | 520421-001, L
£ =13 (7) (5) (6,7) (5,6,7)
Over Looper 520428-001, C | 520423-001, M | 520428-001, €| $20423-001, M
185-N31




Ga2 . ¥ — ¥ EBdk—E 2R / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

Hi& 275-H « «
Application Ruffling
HFe SR 67-4,-5 68-5 69-4, -5 70-5 71-5,-6 72-5
Sub-Classs
#HiE (mm)
Neddle width 2 3 5
Y
Needle (Qty.) 151474-014 (2) - «—
2,8 T $25548-101 $19321-101 $19326-101
Presser Foot
Assy
3,8T1E 4 %8 |529146-001 $20404-001 $20406-001
Needle
Clamp Assy
4, 115 $25198-001 (4) $19497-001 (4) 519183-001 (5)
Needle Plate 525199-001 (5) $19182-001(5) $19184-001 (6)
5, «— $19226-101g
3% 0 S géﬂéjm
Main Feed -_E_:
Dog Assy =
=M=
=R
6, 519246-001 < «—
EExUE
Differential
Feed Dog
7, A2 Fxz 0 - D
Knife ! Upper Knife
144074-300
8, Tx= $20582-001 «— “—
Lower Knife JlT=1.8
9, (5)
520424-001, B | S20423-001. M [ S20424-001, B | $20423-001, M [520424-001,B | 520423-001, M
Jb—3
£ (6)
Over Looper $20428-001,C

-52-
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Ga3. 4 — U BRE—E 3% / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores

A& RAELFS5 75 -1 «— F—7H
Application Ruffling W/Piping Taping
HFr R 75-5 76-5 77-5,-6 78-5 81-4,-5 82-5
Sub-Classs
$1ta (mm)
MNeddle width 3 ] 3
T, 8t dm)
Needfe (ny.) 151 474-014 (2) <« “«—
2, BIM $25550-001 $25555-001 $19330-201
Presser Foot
Assy
3, it A %A 520404-001 $20406-001 520404-001
Needle
Clamp Assy
4, §1R 5$19182-001 (5) $19183-001 (5) §20235-001(4)
Needle Plate $19184-001 (6) §20236-001(5)
5, 519224-201_ $19226-101 = 520241-101
T A ?@ i@m
Main Feed = =
Dog Assy = =
B hE =
6, $19246-001 — $20245-001
EEx)
Differential
Fead Dog
7, A2 Ex= « «
Knife / Upper Knife
144074-300
8, FTAZR $20582-001 — “—
Lower Knife \ J-1.5
9, (5)
J $20424-001, B | 520423-001, M | S20424-001, B | $20423-001, M | 520424-001, B | $20423-001, M
L=
Over Looper (6)
$20428-001,C

;

-83-
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Gad .7 — T 8i&h—% 5% / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

Ha# F—7H FZLH N5 TH
Application Taping Heavy Materials Binding
#7752 83-4,-5 84-4,-5 85-3,-5 86-5 89-4,-5 90-4, -5
Sub-Classs -6 -6
g8 (mm)
Neddle width > 3 3
1, 8t dR%)
Needle (Qty.} 151474-016(2) 151474-018 (2) 151474-014 (2}
2,4 $20882-201 §$25557-001 $25560-101
Presser Foot
Assy
c
®
3, 8t1k % | S20406-001 $29631-001 i 520404-001
Needle iy
Clamp Assy @ % @
4, $H1% $20231-001 (4) S20233-001 (6) |525200-001 (3} S25201-001(5) |525202-001 (4} $25203-001 (5)
Needle Plate | >20232-001 (5)
<
)
©
5, $20239-101 $19228-101 $19221-201
o -
Iz.’& ) g &E S EHE
Main Feed S
Dog Assy S
6, $20244-001 525566-001 $19245-001
EEE B
Differential
feed Dog
7, A2 +F AR BAZ 10 ExZ
Knife / Upper Knife { Angle Knife / Upper Knife
144074-300 $20898-101 144074-300
8 TAZ $20582-001 520583-001 $20582-001
Lower Knife X.H_u \{_“_1_5 T=1.5
9, (4.5) (4,5)
$20424-001, B | 520423-001, M | S20438-001, G | $20429-001, Q |S520424-001,B | 520423-001, M
Jb—ix
EXLIT A e) (6)
Over Looper |530428-001, C | 520421-001, L

-54-
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Ga5 .4 — ¥ E&—E5R / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

& F= LA «— — i HAERCE-RE)
Application Heavy Materials Thin -Medium
hr e K i 92-5, -6 93-5, -6 92-5(B) g2-7(B) 95-5 95-5(B)
Sub-Classs -7 -6(B)
118 (mm)
Neddle width 5 « 5,2.2
1, 8t (B
Needle (Qty.) 151474-018 (2} — 151474-016 (3)
2, T 4R $19334-001 $30525-001 $25562-101
Presser Foot
Assy
&)
&
3, 8tk A %8 | 521104-001 n «—
Needle )
Clamp Assy
4, iR S19185-001 (5) $19187-001 (7) -
Needle Plate 519186-001 (6)
5, $19228-101 $19221-201
Fix U HE4E
Main Feed gﬁ
Dog Assy
6, 519247-001 5$19245-001 520244-001
EEE) b
Differential
Feed Dog
7, AR & A Z A Z
Knife / Angle Knife / Upper Knife
$20898-101 144074-300
8, TFTAR 520583-001 $20582-001
Lower Knife X I=1.5 \ T=1. 5
9,
J S20438-001, G | $20429-001, Q |520438-001,G $20430-001,D
-
QOver Looper

185-N31




Wa . &7 ~NJL /Warning labels / Warnschilder / Etiquettes d'avertissement
/ Etiquetas de advertencia

fn ./ Name of parts Size(mm) Code
ZER
BWEMATHFETS,
=0T (=1 5 — s
VAN BRIEE 5~V - Fl 40X64 | S38350-001

= AL AL AR O,

WROARETSIE,
& CAUTION )
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500075000 |A -66 4 519308001 |D -50-4-5 14 520199001 JK -14 32
S$01295001 |D  -50-3-3 14 D -50-6-5 16 520231001 | Gatl-4 51

o -50-4-3 14 D -50-7-5 16 Gad-4 54
D -50-9-3 16 D -50-85 16 $2023200%1 | Gal-4 51
D -50-10-3 16 D -50-9-5 16 Gad-4 54
D -50-11-3 18 D -50-13-5 18 520233001 | Gal-4 51
501943001 |2 -7 46 D -50-14-5 18 Gad-4 54
S02573000 |E -38 20 519309001 [D -50-1-6 14 520234001 | Gal-4 51
502606000 A -3 2 D -50-2-6 14 $20235001 | Gal-4 51
502775001 |Z -42-1-4 50 D -50-3-6 14 Ga3-4 53
Z -42-24 43 D -50-4-6 14 520236001 |Gai-4 51
SQ2778002 |Z -42-1-14 50 D -50-6-6 16 Ga3-4 53
S02779009 |Z -42-1-15 50 D -50-7-6 16 520239101 | Gat-5 51
Z -42-2-15 48 D -50-8-6 16 Gad-5 54
S02783001 |Z -42-2-6 48 D -50-9-6 16 Ga5-5 55
502786002 |Z -42-1-15 50 D -50-13-6 18 520241101 | Gatl-5 51
S02788009 fZ -42-1-17 50 D -50-14-6 18 Ga3-5 53
Z -42-2-16 48 519311101 |D  -50-1-1 14 520244001 | Gal-6 51
504109001 |2 -42-1-5 50 D -50-241 14 Gad-6 54
Z -42-2-5 48 D -50-3-1 14 Gab-6 55
S06701000 |Z -18 46 D -50-4-1 14 520245001 | Gal-6 51
506704001 | M -1-4 38 D -50-5-1 14 Ga3-6 53
519174001 | Gal-4 51 D -50-6-1 16 520310001 A -13 2
$19175001 | Gal-4 51 o -50-7-1 16 520319001 [A -27-3 2
519182001 | Ga2-4 52 D -50-8-1 16 520320101 [A -27-5 2
Ga3-4 53 D -50-941 16 520321001 |A -27-6 2
519183001 { Ga2-4 52 D -50-10-1 16 S$20324101 |A -33 2
Ga3-4 53 D -50-11-1 18 $20325001 |A -35 2
519184001 | Ga2-4 52 D -50-12-1 18 520327101 |A -27-8 2
Ga3-4 53 D -50-13-1 18 $20338200 |A -61 4
519185001 {Ga5-4 55 D -50-14-1 18 $20339000 |A -62 4
519186001 | Ga5-4 55 b -50-15-1 18 520340001 A -89 4
519187001 | Ga5-4 55 519312001 |D -50-2-2 14 520342001 {A -70 4
$19221201 | Gat-5 51 D -50-6-2 16 L -65 34
Ga4-5 54 D -50-13-2 18 520345009 |A -10 2
Ga5-5 55 D -50-14-2 18 A -75 4
519224201 | Ga2-5 52 519313201 |D  -50-1 14 $20346000 A -79 4
Ga3-5 53 Gal-2 51 520353000 {B - 21 6
51922610% | Ga2-5 52 $19317101 |D -50-2 14 520355002 {G -9-1-2-2 26
Ga3-5 53 Gal-2 51 G -9-222 26
$19228101 | Gad-5 54 519321101 |D -50-3 14 520361001 {B - 17 6
Ga5-5 55 Ga2-2 52 $20362101 |B  -18 6
519245001 | Gal-6 51 519325001 |D -50-3-2 14 520391001 jC  -7-5 8
Gad-6 54 D -50-4-2 14 520392000 |C -7-6 8
Ga5-6 55 D -50-9-2 16 520404001 | Gal-3 51
$19246001 | Ga2-6 52 519326101 [D -50-4 14 Gaz2-3 52
Ga3-6 53 Gaz-2 52 Ga3-3 53
519247001 | Ga5-6 55 $1933020% [D -50-7 16 Ga4-3 54
519304101 |D -50-6 16 Ga3-2 53 520406001 }Gal-3 51
Gal-2 51 519334001 jD -50-5 14 Ga2-3 52
519307001 |D -50-1-4 14 Ga5-2 55 Ga3-3 53
D -50-2-4 14 519340001 |D -50-5-2 14 Ga4-3 54
D -50-34 14 D -50-12-2 18 520412000 |A -48 2
D -50-4-4 14 $19497001 | Gaz2-4 52 A -55 2
D -50-6-4 16 520115001 }jD -38-2 12 Z -b67 46
D -50-7-4 16 520117001 {D -38-3 12 520415101 {C - 21 8
D -50-84 16 $20118101 2 -9 46 520416101 |C -22 8
D -50-9-4 16 520130009 [N -1 38 $20418001 |C -23 8
D -50-134 18 20131009 |N - 1-1 38 $20421001 {Ga1-9 51
D -50-14-4 18 $20134001 [N -1-11 38 Gasd-9 54
$19308001 | -50-1-5 14 520135001 |N -1-1-2 38 520422001 | Ga1-9 51
D -50-2-5 14 $20158101 JL -72 36 520423001 | Ga1-9 51
D -50-3-5 14 520199001 JK -9 32 _1Ga2-9 52
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520423001 | Ga3-9 53 520676001 |L -9 36 521300001 |R -1-20 42
Gad-9 54 R -1-5 42 521301001 {R -1-24 42
520424001 | Gal-9 51 520677000 jL  -10 34 521302001 |[R -1-25 42
Gaz-9 52 L -10 36 521303001 |R -1-27 42
Ga3-9 53 520678001 L -144 34 $21304001 JR -1-29 42
Gad-9 54 520679001 L -14-2 34 521305001 JR -1-3 42
520428001 | Gal-9 51 S20681000 L -18 34 521306001 {R -1-14 42
Gaz2-9 52 L -18 36 521307001 R -1-15 42
Ga3-9 53 R -1-8 42 521310001 {R -8 42
Gad-9 54 520682101 L -19-2 34 521311001 R -9 42
520429001 | Gad4-9 54 520682102 |L -19-4 34 521312001 |R -10 42
Ga5-9 55 520682103 L -19-1 34 521314001 |[R -14 42
520430001 | Ga5-9 55 L -195 36 521315001 |[R -16 42
520438001 | Ga4-9 54 520682104 |[L  -19-3 34 $21316001 |{R -18 42
Ga5-9 55 520682105 |[R  -1-9 42 521318000 {Q -1 40
520460000 I M -1-1-1 38 520684101 JL  -23 34 521373001 |R  -20-1 44
520468001 | M -1-1 38 520685001 L -25 34 521375001 {R  -20-1-2 44
520476001 | D -4 12 520686001 |L -26 34 R -20-2-2 44
520485001 |D -18 12 520687001 L -37 34 521376001 |R  ~-20-1.9 44
S20526000 |E -47 20 520689001 L -48 34 R -20-29 44
520530001 |E -30 20 520690001 L -49 34 521377001 {R  ~-20-1-11 44
520543101 JE -5t 20 520691001 L -50 34 R -20-2-11 44
520544000 [E -52 20 $20694001 JL -53 34 521378001 |R -20-1-12 44
520547001 JE -55 20 520695001 L -55 34 R -20-2-12 44
S20548001 JE -59 22 520696001 JL -56 34 521379001 |R  -21 44
520560001 |E -66 22 520697001 JL -58 34 521380001 |R -20-2 44
520571101 {F -2 24 520698121 JL  -59 34 521381001 |R -22 44
520574001 jF -8 24 $20701001 L -66 34 $21590000 |R -4 42
520577001 §jF -12 24 520702001 |L -71 36 521798001 |Z -42-1-10 50
$20578101 }F -13 24 520703001 |L -73 36 Z -42-2-10 48
520579101 }F  -15-4 24 520707001 |L.  -75 36 $23337009 |A -7 2
520582001 [ Gal-8 51 520718000 |Z -27 46 A -76 4
Ga2-8 52 520721001 |2 -64-1 50 523342001 jC  -7-1 8
Ga3-8 53 520722001 |Z -64-10 50 C -34-2 10
Gad-8 54 520723001 |Z  -12 46 ¢ -35-2 10
Ga5-8 55 520743001 |L -51 34 C -36-2 10
520583001 | Ga4-8 54 S20769000 |z -40 46 F -30-3 24
Ga5-8 55 $20770101 |D -38 12 G -9-1-1-1 26
$20585001 |F -27 24 520878000 |A -81 4 G -9-2-1-1 26
520589101 §F -9-1 24 520882201 |D -50-8 16 523350001 [A -63 4
520590101 {F -9-2 24 Gad-2 54 $23351001 |A -65 4
S20591101 | F  -17 24 5208981017 |F  -15-2 24 523353001 |Z -58 46
520598000 |G -2 26 520897101 |F  -15-3 24 523356001 {Z -10 46
H -3 28 520898101 |F  -15-5 24 523357001 |A -78 4
520622001 {H -5 28 Gad-7 54 523360001 |E -37 20
520625001 {H -11 28 Ga5-7 55 E -42 20
520626001 {H -14-1 28 520899001 | Gal-8 51 J -18 30
520627001 {H -14-2 28 521104001 | Ga5-3 55 523363001 |2 -1 46
520641001 §J -11 30 S21125001 |[L -44 34 523364000 |D -44 12
520645101 ) -16 30 S2112600% |L -40 34 $23418002 |A -30 2
520652001 |1 -24 30 521130001 |L  -42 34 L -27 34
520653001 |J  -27 30 521133001 L -28 34 M -1-2 38
520654001 1) -29 30 $2113400t L -29 34 Q -6 40
520655101 | K -1 32 521135001 L -31 34 R -5 42
520657001 | K -4-1 32 S21136101 |L -35 34 523452002 |L -22 34
520668000 {K -19 .32 $21137001 |L -33 34 L -74 36
520669000 K -23 32 $21293001 |[R -1 42 523456101 | C -24 B
520671000 JK -21 32 $21294001 |[R - 1-1 42 J  -30 30
K -22 32 521295001 R -1-2 42 523614101 jH -12 28
520673001 L -11 34 521296001 |[R -1-10 42 J  -25 30
L -M 36 521297001 JR  -1-13 42 523616101 |A -25 2
520675001 |[L -8 36 521298001 JR  -1-16 42 523621101 |{E -70 22
520676001 JL -9 34 521299001 JR -1-i8 42 E -76 22
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S23621101 |E -78 22 S30889001 |D - 384 12 S39606020 |A -5 p)

F-16-1 24 $30971001 D -50-1-2 14 $39607001 A -8 2
$23626001 {H -6 28 D -50-7-2 16 $39608021 |A - 11 2
$23628001 |E -69 22 D -50-82 16 $39610021 {A -21 2
§23651002 |Q - 11 40 $31881101 fJ4 -12 30 $39611001 |A - 27 2

R -1-19 42 $31975001 | Ga5-4 55 $39612001 |A - 27-1 2
$23774001 [R  -15 42 $32276001 |L  -15 34 $39613001 |A -27-2 2
$23775001 [R  -1-7 42 $35997001 (Z -29 46 539623001 |A -38 2
$23777101 [R - 1-4 42 Z -64-3 50 $39624021 A -42 2
$23779001 |R -6 42 S36007001 |2 -64-4 50 $39625051 fA -49 2
$24473000 |z -14 46 537037001 | 2-42-1-18-3 50 $39626021 |A -58 2
$25019001 |Q -10 40 Z-42-1-19-3 50 $39629021 |8 -3 6
$25184001 |A -93 4 Z- 42-1-20-3 50 $39630000 [B  -10 6
$25194001 | Gal-4 51 Z- 42-2-17-3 48 $39631000 |B -20 6
$25195001 | Ga1-4 51 Z-42-2-18-3 48 $39633011 |[C -34 10
525196001 {Ga1-4 51 Z-42-2-19-3 48 $39633012 |C -34 10
$25197001 {Gat-4 51 $37038001 | Z- 42-1-18-2 50 $39638011 |C -35 10
$25198001 | Ga2-4 52 Z- 42-1-19-2 50 539638012 {C  -35 10
$25199001 | Ga2-4 52 Z-42-2-17-2 48 539641011 |C  -36 10
$25200001 | Gad-4 54 Z-42-2-18-2 48 539641012 |C -36 10
525201001 | Ga4-4 54 S37060001 | Wa 56 $39644021 |C -2 8
$25202001 | Ga4-4 54 $37070121 |D -34 12 539645021 |C -3 8
$25203001 | Gad-4 54 $38301020 |A -44 2 $39646021 |C -4 8
$25204001 | Ga5-4 55 $38302020 |Z -65 46 $39647000 |C -5 8
525548101 |D -50-9 16 $38305001 A -29-1 2 $39648021 |C -9 8

Ga2-2 52 $38306051 |C -25 8 539649021 |C  -15 8
$25550001 |D -50-10 16 $38307001 |C  -27 8 $39650051 |C  -17 8

Ga3-2 53 538308021 |D -5 12 539652021 |C -18 8
§25553001 {D -50-10-2 16 $38311100 |E  -43 20 $39654051 |C  -29 8

D -50-11-2 18 $38312050 |E -24 20 $39658001 |D -1 12
$25555001 |D -50-11 18 $38313001 |G -9-1 26 $39659021 |D -6 12

Ga3-2 53 $38320000 |G -9-1-2-1 26 $39660001 |D -7 12
525557001 |D -50-12 18 G -9-2-2-1 26 539661001 |D -8 12

Ga4d-2 54 $38322001 |G -9-2 26 $39662001 |D -9 12
$25560101 |D -50-13 18 $38328051 |L -1 34 $39663021 |D - 11 12

Gad-2 54 $38329001 |L -38 34 539664001 |D -12 12
$25562101 |D -50-14 18 538330050 |L  -46 34 $39665001 |D -15 12

Ga5-2 55 538349001 | Wa 56 $33666001 |D -20 12
S25566001 | Gad-6 54 $38350001 | Wa 56 539667021 |D -21 12
$25818001 |E  -61 22 $38648001 |Z -42-1-42 | 50 $39669001 |D -23 12
S27868001 |B - 16 6 Z -42-2-42 | 48 S39670000 |D -24 12
529102001 |J -6 30 $39562001 |A -37 2 539671021 |D -26 12
$29146001 | Gal-3 51 $39563020 |A -24 2 $39672001 |D -29 12

Ga2-3 52 $39564021 |A -23 2 $39673020 |E -5 20
529148001 | Ga5-3 55 $39565001 [R -24-2 6 $39674001 |E -9 20
$29631001 | Ga4-3 54 $39566001 [C -7 8 $39675001 |[E - 10 20
$29700000 |G -9-1-3 26 $39571021 |C - 10 8 539676021 |E -15 20

G -9-2-3 26 $39574001 |C -8 8 $39677021 |E -16 20
$29824000 |Q -4 40 $39575001 [D -2 12 F -5 24
$29827000 |Q -4 40 $39577000 |D -2-1 12 G -4 26
529831000 |Q -7 40 $39578001 |E -1 20 H -9 28
529835001 |Q -5 40 $39585001 |E  -1-3 20 $39678021 |E  -17 20
$29855109 |Z -42-1 50 $39586001 |E -1-4 20 $39679001 |E - 20 20
529864109 |Z  -42-2 48 $39589021 |E -8 20 $39680001 |E -23 20
$30134001 |[R  -A 42 539593021 |E -54 20 $39683000 |E - 26 20
$30135001 [R -C 44 $39596021 JE - 54-1 20 $39684021 |E - 27 20
$30135002 {[R -D 44 $39597001 |K -4 32 $39685001 |E -28 20
530525001 |D -50-15 18 $39598000 | K -4-4 32 $39686000 |E -44 20

Ga5-2 55 $39599001 |K -4-3 32 $39687000 |E -45 20
$30532001 [D -50-15-2 18 539601000 |K -4-5 32 539688001 |E -46 20
$30562000 |D -28 12 $39602000 {K -4-7 32 $39690021 |E -36 20

E -18 20 539603001 |K -4-8 32 E -41 20

G -8 26 539605001 |Aa -2 2 J -8 30
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$39690021 |1 -19 30 5406044001 |Z  -42-1-21 50 18061032 D -22 12
539691001 |E -39 20 Z -42-2-20 48 E -81 20
$39692021 |E -50 20 $42042021 |E -33 20 E -34 20
539693001 |E -58 22 542050001 |A -29-2 4 E -40-1 20
539694021 |E -64 22 543521000 | K -29-1 32 E -60 22
S39695001 [E -65 22 543522000 |K -29-2 32 018062532 |B -28 6
$39701011 |F  -30 24 $43523000 |[K -29 32 cC -16 B
$39701012 |[F  -30 24 S43525001 |M -1 38 D -13 12
$39704021 |F -4 24 543527001 |F -6 24 018400832 |[E -48 20
539707001 FF  -19 24 G -6 26 018401032 |R -3 42
539708001 {F -25 24 $43530001 J|R -B 42 018401622 {C  -34-1 10
$39709021 |F -28 24 012060632 |A -43 2 C -35-1 10
$39711011 |G -18 26 B -2 6 C -36-1 10
539711012 |G -18 26 B -25 6 F -30-1-1 24
$39715011 |G - 19 26 D -25 12 G -~18-1-1 26
539715012 |G -19 26 E -2 20 G -19-11 26
539717021 |G -3 26 E -6 20 H -16-1-1 28
539718021 |G -5 26 F -6-1 24 H -17-11 28
539724011 |H -16 28 G -6-1 26 018401632 |[R -2 42
539724012 |H -16 28 H -2 28 021060302 J[R - 1-21 42
539726011 fH -17 28 K -17 32 R -7 42
539726012 |H -17 28 R -11 42 021080106 |Z -33 46
$39728021 fH -8 28 012400432 |A -27-4 2 Z -64-8 50
S39720021 | -1 30 A -32 2 021400106 |2 -70 46
$39732021 §4 -3 30 D -30 12 2 -70 46
$39733021 ] -4 30 E -29 20 021400202 |R -25 44
53973402t {4 -7 30 G -13 26 R -25 44
539735050 |J -10 30 J -5 30 021400212 |A -53 2
S39736001 |J -15 30 J -17 30 D -18 12
$39740021 |J -20 30 K -4-2 32 R -1-23 42
539741021 |} -2 30 K -16 32 R -17 42
539742021 | -22 30 R -19 42 021500106 }Z-42-1-10-3 50
539743001 |K -3 32 012400832 |A -31 2 2-42-1-1841 50
539744021 |K -7 32 E -32 20 Z-42-1-19-1 50

K -12 32 012500532 |K -2 32 Z-42-1-20-2 50
$39745001 |[K -8 32 014060632 | Z- 42-1-20-1 50 2-42-1-21-1 50
539747001 |K -10 32 2-42-2-19-1 48 2-42-2-10-3 48
$39749001 §K -13 32 014780622 |R - 20-1-6 44 Z- 42-2-17-1 48
539751021 |[K -11 32 R -20-2-6 a4 Z-42-2-18-1 48
$39752021 |[K -15 32 017060812 |H -7 28 Z-42-2-19-2 48
539756021 |L -63 34 017061612 |C  -7-2 8 Z-42-2-20-1 48
$39757001 |L -67 36 C  -34-31 10 021500216 |J -9 30
539761001 |B - 1-1 6 C -35-341 10 025030132 |F -14 24
539762001 |B -1-2 6 C -36-31 10 025040132 |E -49 20
539763001 |8 -1-3 6 F-30-2-1 24 F -1141 24
539769051 |[E -40 20 G -9-1-1-2 26 025040232 |Q -3 40
$39770001 |D .17 12 G -9-2-1-2 26 025040332 |Z -60 46
539771020 1A -14 2 017085502 |Z -64-5 50 025050132 |A -72 4
539773001 {E -35 20 017500812 |F  -26 24 025060332 |ID - 14 12
S39775001 |{B  -24-1 6 017501212 jA -64 4 025080236 |Z -64-6 50
539785001 |A -92 4 017781012 |R - 20-1-4 aa 025350332 |A -68 4
S39786001 |A -92 4 R -20-1-10 44 E -63 22
$39787001 fA -92 4 R -20-1-13 a4 025630232 |D -50-6-8 16
539795001 |[R -13 42 R -20-2-4 44 025660132 |D -50-10-4 16
539796001 |[R -29 42 R -20-2-10 44 D -50-11-4 18
540640001 |Z  -42-1-7 50 R -20-2-13 44 025710232 |E  -12 20

Z -42-2-7 48 018061432 |[E -53 20 E -13 20
540641001 |2 -42-1-18 50 G -10 26 028050242 |L -64 34

£ -42-2-17 48 G -18-2 26 028050246 | Z-42-1-10-2 50
540642001 |2 -42-1-19 50 G -19-2 26 Z2-42-2-10-2 48

Z -42-2-18 48 J =124 30 028060242 |B -27 6
540643001 |2 -42-1-20 50 1 -16-1 30 028080242 {7 -32 46

Z -42-2-19 48 K -6 32 | 7  -64-7 50
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031411304 |2 -57 46 062350512 |[R  -1-28 42
031452206 | Z- 42-1-21-2 50 062350612 |C -26 8

Z-42-2-20-2 48 L -70 36

034422006 |[N -1-2 38 R -1-26 42
047301242 [E  -1-141 20 062350812 |C -7-4 8
E -1-2-1 20 R -1-17 42

047301642 [D -2-2 12 R -12 42
047401442 D  -21-1 12 062400612 |Q -8 40
047502242 |E -57 22 Z -59 46
047503242 |D -16 12 062400812 fA -9 2
047602042 |A -54 2 B -5 6
048040342 |E -14 20 F -29 24
048090342 |D -27 12 K -4-6 32
E -19 20 Q -2 40

048400242 |B -t4 b 062401012 JA -4 2
060300412 [D -35 12 B -22 6
L -30 34 C -20 8

060300512 |L -52 34 c -30 8
Z -92 46 R -23 44

060300612 |[D -39 12 R -23 44
060350812 A -67 4 062401212 |A -52 2
E -62 22 F-101 24

060351012 |H - 15 28 K -49 32
J -28 30 062401406 JZ -7 46

060400612 |A -12 2 Z -7 46
A =277 2 062401612 JA -80 4

A -279 2 R -1-22 42

A -34 2 062402512 }F -10-2 24

A -36 2 062501006 | Z- 42-1-21-3 50

A -46 2 Z-42-2-20-3 48

A -50 2 062501406 | Z- 42-1-18-4 50

A -59 2 Z2-42-2-17-4 a8

D -10 12 062670712 |D -50-1-7 14

E -22 20 D -50-2-7 14

L -24 34 D -50-3-7 14

L -32 34 D -50-4-7 14

L -36 34 D -50-5-4 14

L -39 34 D -50-6-7 16

L -4 34 D -50-7-7 16

L -43 34 D -50-8-7 16

L -45 34 D -50-9-7 16

L -54 34 D -50-10-6 16

L -57 34 D -50-11-6 18

L -76 36 D -50-124 18

060400812 |A -15 2 D -50-13-7 18
A -22 2 D -50-14-7 18

K -24 32 D -50-154 18

Z -64-11 50 072600000 |B -7 6

Z -64-12 50 076203000 |B -15 6

060401012 M -1-3 38 081005070 JE -1 20
060401412 }A -28 2 081005670 |E -56 22
L -68 36 081009070 A -77 4

060630712 |[E  -75-1 22 081010070 JE -25 20
061350616 |E -31 20 081020070 |[E -1 20
061400812 |A -26 2 081031870 |[B -4 b
- B -6 ] 100032003 |A -40 2

K -20 32 C -33 8

062060812 |F -18 24 100080004 |D -50-15-3 18
F -21 24 100136001 JP  -1-4 40

062061412 |2 -66 46 100315002 |A -41 2
062300412 |F - 16-2 24 100463001 JR -20-1-8 44
062300812 |C -28 8 R -20-2-8 44
R_-1-12 42 101118001 JP -2 40

CODE REF.NO. Page
101572101 |2 -5 46
102707002 {R -28 42
104450101 |C - 11 8
105161004 |D -3 12
105288001 |D -50-1-3 14

D -50-2-3 14
D -50-6-3 16
D -50-13-3 18
D -50-14-3 18
106640001 |D -50-5-3 14
D -50-10-5 16
D -50-11-5 18
D -50-12-3 18
108494001 [P -1-2 40
108495001 |P  -1-3 40
110832009 pL  -12 34
L -12 36
111140002 |D -50-7-3 16
D -50-8-3 16
116016001 {2 -72 46
Z -72 46
117466000 |2 -13 46
118550001 |G -14 26
118735002 jC  -7-3 8
C -34-3-2 10
C -35-3-2 10
cC -36-3-2 10
F -30-2-2 24
G -9-1-1-3 26
G -9-2-1-3 26
125324001 |F  -11-2 24
126863001 }Z -42-1-3 50
Z  -42-2-3 48
138843001 |Z2 -42-1-12 50
Z  -42-2-12 48
140325001 |A -74 4
141183000 1A -39 2
142002001 {Z -8 46
142262001 |2 -24 46
142999101 |Z -42-1-6 50
143767002 |[P -1 40
143980001 P - 1t-1 49
144074300 {F -1541 24
Gal-7 51
Gaz2-7 52
Ga3-7 53
Gad-7 54
Gab-7 55
144103009 |[L -13 34
L -13 36
144225002 |Z - 41 46
144504001 |L -860 34
144784001 {R - 1-11 42
145277205 |2 -19 46
146293001 |C -6 8
146427001 JC - 12-1 8
L -47 34
146592001 |L - 21 34
146598001 |A -71 4
147893009 |Z -69 46
Z -63 46
147919001 |2 - 48-1 46
147919002 Z -48.2 46

-61-




CODE REF.NO. Page
147942001 |K -8-1 32
K -10-1 32

K -13-1 32

148084001 |K -18 32
148782001 | H -13 28
J -26 30

148797001 [R - 20-1-5 44
R -20-2-5 44

148798009 |R - 20-1-7 44
R -20-2-7 44

149570001 |2 -9 46
150173003 12 -42-1-9 50
Z -42-2-9 48

150174000 |2 -42-1-7-1 50
Z -42-2-71 48

150179002 | 2~ 42-1-10-1 50
2-42-2-10-1 48

150180001 |Z  -42-1-1 50
Z -42-2-1 48

150182000 ) Z - 42-1-2 50
Z -42-2-2 43

150185009 |2 -42-1-11 50
Z -42-2-11 48

150188009 |2 -42-1-13 50
Z -42-2-13 48

150194009 |2 -42-2-14 48
150206002 |2 -42-1-4-1 50
Z -42-2-441 48

150813001 |L -89 36

151474011 | Gatl-1 51

151474014 | Ga1-1 51
Ga2-1 52

Ga3-1 53

Gad-1 54

151474016 |[C -13 8

Gal-1 51

Gad-1 54

Gas-1 55

151474018 | Gad- 1 54
Gab-1 55

153318201 1Z -64-2 50

155162001 |C -7-7 8
G -9-1-14 26

G -9-2-1-4 26

] -12-2 30

J  -16-2 30

155197101 {R - 20-1-1 44
R -20-241 44

155199101 |R -20-1-3 44
R -20-2-3 a4

155247000 |[F -3 24
G -1 26

H -10 28

155261000 |J -23 30
155510001 JL -62 34
156112003 |2 -42-1-8 50
Z -42-2-8 48

156482000 A -51 2
158782101 |L -61 34
183797009 |Z -56 46
183798001 |Z -64 50
213650001 |Z -31 46
Z -64-9 50

-62-
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